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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
<CDD Mode>
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456 Page Number : 100 of 109
FAX : 886-3-328-4978 Issued Date : Mar. 29, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

<TXBF Modes>
RX Antenna

Ant. feed Companion
point

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver

For radiated emissions above 1GHz

<CDD Mode>
RX Antenna
- (%"
"/
Ant. feed
point =
. 3 1-4m
| | m —_—
_____ EUT ; :
T | ] i
I
]
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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<TXBF Modes>
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T K
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Ant. feed :
point device
1-4m
| EUT ;4— 3m —;
""" [ ) !
i |
1.5m :
)
o B 1
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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| 500 RF Cable Siem | || plane
|
: |
| F 2 :
| " L
|
| AC :
I AMH | |
I (LISHY | |
: L] i |
|
| o | 7
I ® -~ Bonded to horizontal l - #
rd round plane -~
SO e e R R v
AMH = Artificial mains network (LISH)
AE = Az=zociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix A
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.81 2.83 2.83 5.83 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
_ A
Nss | Nanr
2.1 2.8
. . . j=1 ( k=1 _
DirectionalGain =10-log
N o7

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gy 1s the gain in dBi of the kth antenna.

The EUT supports beamforming for 802.11ac modes.

The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.81 2.83 5.83 5.83 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
TEL : 886-3-327-3456 Page Number : 106 of 109
FAX : 886-3-328-4978 Issued Date : Mar. 29, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

4 List of Measuring Equipment

Instrument Manufacturer [ Model No. | Serial No. | Characteristics Cal:)b;fetion Test Date Due Date Remark
Loop Antenna TESEQ HLA 6120 | 31244 | 9kHz~30 MHz | Mar. 29, 2018 D,a‘;'r .Zgélz%fg Mar. 28, 2019 (ogggiigﬂv)
Preamplifier EMEC | EM18G40G | 060715 |18GHz ~40GHz | Dec. 06, 2018 D,\j‘;rlzgé’zggf; Dec. 05, 2019 (osggifg?ﬁv)
Bilog Antenna |  TESEQ 85{%&23% 47020806 | 30MHz to 1GHz | Oct. 13, 2018 | Doo .2§é’2§§f9~ Oct. 12, 2019 (Ogggifgf’:w
Horn Antenna | SCHVIARZBE | BBHA - |91200-162)  16186Hz | Oct. 17, 2018 | Do .2§é’2§§f9~ Oct. 16, 2019 (Ogggifgf’:w
SH'ZE;'{':“';”“ SCHV&RZBE BBHA 9170 BB%@glm 18GHz ~ 40GHz | May 08, 2018 Dﬁ; _Zgé,ZSSfQN May 07, 2019 (o?ggiig?:\()
Amplifier SONOMA 310N | 363440 | OkHz~1GHz |Dec.28,2018| Do .235,;’2;)01?; Dec. 27, 2019 (oggﬂfg?gv)
Preamplifier Jet-Power ‘]PA03:338_55' (1)(7)(1)(5)6g8(1)?) 1GHz~18GHz | Jul. 10, 2018 D&Z}.zgéyzggf; Jul. 09, 2019 (ogggifg?gy)
Preamplifier Keysight 83017A MY5352701 1GHz~26.5GHz | Aug. 23, 2018 D&Z},Zgé,zggf; Aug. 22, 2019 (o?gﬂfg?:\()
E(’;"C'eTiSZ: Keysight '\éfﬂofgf MY5§‘5130° 20Hz ~ 8.4GHz | Nov. 01, 2018 D,a‘;'r _Zgé’ZSSEQN Oct. 31, 2019 (ogggifg?:\()
iﬁg‘f;rzue'? Agilent Eaaaon |M7O0I8OL 3pz-adaGHz | Apr 25, 2018 | D5C .2§é’2golfg~ Apr. 24, 2019 (Ogggifgf’SY)
Antenna Mast | ChainTek | MBS-520-1 | N/A 1m~4m N/A bec. .Zgélzggf; N/A (o?gﬂfg?:v)
Turn Table ChainTek | T-200-S-1 | NA | 0~360 Degree N/A D,\jg'r .2§é’2301§9~ N/A (Ogggij‘gf’SY)
Software Aud |6 onog2a| 1 N/A N/A e 08, 2010 | A (o?ggifgﬂv)
<CDD Modes>
Power Meter Anritsu ML2495A | 1132003 N/A Aug. 16, 2018 Nﬁ\;r.ogéyzggf; Aug. 15, 2019 (CTO,_Tg;_ﬁiC;
Power Sensor | Anritsu MA2411B | 1126017 |300MHz~40GHz | Aug. 16, 2018 N&\;r.o;éyzgéf; Aug. 15, 2019 (cTo;g;c;?g
i‘r’%‘l’;rzuer? Rohde & FSV30 | 100895 | 9kHz~30GHz | Apr. 20,2018 Nﬁ‘;rlogéyzggf; Apr. 19, 2019 (CTOSS;‘;:?‘;
S""itcr(‘:gt‘)’é& RF1 Burgeon ETF-058 ECliOO"'S N/A Mar. 01, 2018 leg’l')_ogé?ggf; Feb. 28, 2019 (CT"'_T(‘)’;_C':?‘;
SWIEh BOX&RFI Em Emswig |SW13709% N/A Dec. 19,2018 | "\ 072218 ™ | ec. 18, 2019 (CT"':‘SS“_T:?‘;
<TXBF Modes>
Power Sensor DARE | RadiPower 15',\?8%‘éls 10MHz~6GHz | May 07, 2018 N'\/cl);/.rl320é’22001189~ May 06, 2019 (CToggg_ﬁf(‘;
iﬂzcl;rzuer? Rode & FSV30 | 100895 | 9kHz~30GHz | Apr. 20,2018 N’\;);/.r.3206122001189~ Apr. 19, 2019 (CTO,ESE_C,:?;
SWch BX&RF|  Burgeon | ETF-058 [EC130048 N/A Mar. 01, 2018 | "\ 3. 228 ™ | Feb. 28, 2019 (CTO}:‘g;_ﬁf(‘;
Switen Box & RF EM Emswig |SW13709% N/A Dec. 19, 2018 N’\;);/.r.3206122001189~ Dec. 18, 2019 (CTOJSE.T:?;
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. L Calibration
Instrument Manufacturer [ Model No. | Serial No. | Characteristics Date Test Date Due Date Remark
AC Power . Mar. 06, 2019~ Conduction
Source ChainTek APC-1000W N/A N/A N/A Mar. 19, 2019 N/A (CO05-HY)
EMI Test Rohde & Mar. 06, 2019~ Conduction
Receiver Schwarz ESR3 102388 | 9KHz~3.6GHz | Nov. 12, 2018 Mar. 19, 2019 Nov. 11, 2019 (CO05-HY)
Rohde & Mar. 06, 2019~ Conduction
LISN Schwarz ENV216 100080 9kHz~30MHz | Nov. 14, 2018 Mar. 19, 2019 Nov. 13, 2019 (CO05-HY)
Rohde & Mar. 06, 2019~ Conduction
LISN Schwarz ENV216 100081 9kHz~30MHz | Nov. 09, 2018 Mar. 19, 2019 Nov. 08, 2019 (CO05-HY)
Rohde & EMC32 Mar. 06, 2019~ Conduction
Software Schwarz V10.30 NIA N/A N/A Mar. 19, 2019 N/A (CO05-HY)
HUBER + Mar. 06, 2019~ Conduction
RF Cable SUHNER RG 214/U 1358175 9kHz~30MHz | Sep. 14, 2018 Mar. 19, 2019 Sep. 13, 2019 (CO05-HY)
. SCHWARZBE VTSD 9561-F Mar. 06, 2019~ Conduction
Pulse Limiter CK 0561-F N N00373 9kHz-200MHz | Nov. 08, 2018 Mar. 19, 2019 Nov. 07, 2019 (CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 220
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.50

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

. ) Temperature : 24~26C
Test Engineer : (Jimmy Chang : —
Relative Humidity : |51~53%
Test Voltage : [120Vac / 60Hz Phase : Line
100+
90—+
80—+
70T
2 Bn:\ I CISPP-OP Limit at Main Ports
a 4
o
£ s0te
: T e *
- 404 * 4
T * 4 *
30+
20+
10+
0 u u 1 u u —t—t——t u 1
150k 300 400 500 800 1M 2M 3M 4M M B 8 10M 20M  30M
FrequencyinHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
0.165750 35.34 55.17 19.83 L1 OFF 19.5
0.165750 49.01 65.17 16.16 L1 OFF 19.5
0.215250 32.15 53.00 20.85 L1 OFF 19.5
0.215250 44.56 63.00 18.44 L1 OFF 19.5
0.467250 26.39 46.56 20.17 L1 OFF 19.5
0.467250 34.26 56.56 22.30 L1 OFF 19.5
0.602250 31.23 46.00 14.77 L1 OFF 19.5
0.602250 39.10 56.00 16.90 L1 OFF 19.5
0.710250 30.03 46.00 15.97 L1 OFF 19.5
0.710250 39.82 56.00 16.18 L1 OFF 19.5
0.757500 38.18 46.00 7.82 L1 OFF 19.5
0.757500 44.90 56.00 11.10 L1 OFF 19.5
0.876750 23.88 46.00 22.12 L1 OFF 19.5
0.876750 34.26 56.00 21.74 L1 OFF 19.5
7.820250 27.14 50.00 22.86 L1 OFF 19.7
7.820250 34.05 60.00 25.95 L1 OFF 19.7
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. ) Temperature : 24~26C
Test Engineer : (Jimmy Chang : —
Relative Humidity : |51~53%
Test Voltage : [120Vac / 60Hz Phase : Neutral
100
90
80
70
g &0 | CISPRP-OP Limit at Main Ports
o
he]
£ &0
¢
[}
= 40 L 0’
30+ & *
20+
10+
1] t t +—+—— t t t t —t+—+— t t 1
150k 300 400 500 800 1M 2h 3M 4aM BM B g 10mM 208 30M
FrequencyinHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
0.152250 34.15 55.88 21.73 N OFF 19.5
0.152250 49.15 65.88 16.73 N OFF 19.5
0.215250 26.43 53.00 26.57 N OFF 19.5
0.215250 40.82 63.00 22.18 N OFF 19.5
0.487500 20.71 46.21 25.50 N OFF 19.5
0.487500 29.58 56.21 26.63 N OFF 19.5
0.606750 25.98 46.00 20.02 N OFF 19.5
0.606750 34.81 56.00 21.19 N OFF 19.5
0.710250 33.79 46.00 12.21 N OFF 19.5
0.710250 39.89 56.00 16.11 N OFF 19.5
0.755250 33.06 46.00 12.94 N OFF 19.5
0.755250 42.65 56.00 13.35 N OFF 19.5
2.915250 21.58 46.00 24.42 N OFF 19.6
2.915250 32.69 56.00 23.31 N OFF 19.6
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Appendix B. Radiated Spurious Emission

Temperature : 24~26°C
Test Engineer : Watt Tseng, Karl Hou, and BigShow Wang
Relative Humidity : 47~48%
<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.485 60.8 -13.2 74 48.29 27.6 15.77 | 30.86 | 312 334 P H
2387.385 46.54 -7.46 54 34.03 27.6 15.77 | 30.86 | 312 334 A H
* 2412 116.38 - - 103.82 27.6 1581 | 30.85 | 312 334 P H
* 2412 113.44 - - 100.88 27.6 1581 | 30.85 | 312 334 A H
H
802.11b
H
CHO01
2388.435 58.37 -15.63 74 45.86 27.6 15.77 | 30.86 | 150 91 P \%
2412MHz
2390 44.54 -9.46 54 32.01 27.6 15.78 | 30.85 | 150 91 A \%
* 2412 110.93 - - 98.37 27.6 1581 | 30.85 | 150 91 P \
* 2412 107.92 - - 95.36 27.6 1581 | 30.85 | 150 91 A \%
\Y
\%
2387.42 57.06 -16.94 74 44.55 27.6 15.77 | 30.86 | 212 333 P H
2389.1 43.47 -10.53 54 30.96 27.6 15.77 | 30.86 | 212 333 A H
* 2437 116.85 - - 104.25 27.6 15.84 | 30.84 | 212 333 P H
* 2437 113.76 - - 101.16 27.6 1584 | 30.84 | 212 333 A H
2485.65 61.77 -12.23 74 49.21 27.47 1591 | 30.82 | 212 333 P H
802.11b
2483.97 44.44 -9.56 54 31.88 27.47 1591 | 30.82 | 212 333 A H
CH 06
2389.66 54.66 -19.34 74 42.15 27.6 15.77 | 30.86 | 150 79 P \%
2437MHz
2389.1 42.94 -11.06 54 30.43 27.6 15.77 | 30.86 | 150 79 A \%
* 2437 110.69 - - 98.09 27.6 15.84 | 30.84 | 150 79 P \%
* 2437 107.51 - - 94.91 27.6 1584 | 30.84 | 150 79 A \%
2483.48 57.47 -92.53 150 4491 27.47 1591 30.82 150 79 P \%
2483.76 42.9 -11.1 54 30.34 27.47 1591 | 30.82 150 79 A \%
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* 2462 118.28 - - 105.7 27.53 15.88 | 30.83 | 339 | 337 P H
* 2462 115.06 - - 102.48 27.53 15.88 | 30.83 | 339 337 A H
2486.4 59.4 -14.6 74 46.84 27.47 1591 | 30.82 | 339 | 337 P H
2484.56 48.81 -5.19 54 36.25 27.47 1591 | 30.82 | 339 337 A H
H
802.11b
H
CH 11
* 2462 110.7 - - 98.12 27.53 15.88 | 30.83 | 100 79 P \%
2462MHz
* 2462 107.64 - - 95.06 27.53 15.88 | 30.83 | 100 79 A \%
2493.12 54.64 -19.36 74 42.13 27.4 15.92 | 30.81 | 100 79 P \Y
2484.44 44.14 -9.86 54 31.58 27.47 1591 | 30.82 | 100 79 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 52.48 -21.52 74 70.74 313 8.5 58.06 | 100 350 P H
4824 50.43 -3.57 54 68.69 31.3 8.5 58.06 | 100 350 A H
H
802.11b
H
CHO1
4824 43.74 -30.26 74 62 313 8.5 58.06 | 100 0 P \%
2412MHz
\%
\%
\%
4874 53.26 -20.74 74 71.41 313 8.65 58.1 278 360 P H
4874 50.73 -3.27 54 68.88 313 8.65 58.1 278 360 A H
7311 46.08 -27.92 74 56.95 36.2 11.27 | 58.34 | 100 0 H
802.11b
H
CH 06
4874 45.02 -28.98 74 63.17 313 8.65 58.1 100 0 P \
2437MHz
7311 45.18 -28.82 74 56.05 36.2 11.27 | 58.34 | 100 0 P \%
\Y
\Y
4924 53.05 -20.95 74 71.02 31.37 8.8 58.14 | 277 6 P H
4924 50.48 -3.52 54 68.45 31.37 8.8 58.14 | 277 6 A H
7386 44.89 -29.11 74 55.43 36.5 11.28 | 58.32 100 0 P H
802.11b
H
CH 11
4924 43.45 -30.55 74 61.42 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 45.27 -28.73 74 55.81 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.695 62.49 -11.51 74 49.98 27.6 15.77 | 30.86 | 313 | 335 P H
2390 52.65 -1.35 54 40.12 27.6 15.78 | 30.85 | 313 335 A H
* 2412 116.01 - - 103.45 27.6 1581 | 30.85 | 313 | 335 P H
* 2412 107.86 - - 95.3 27.6 1581 | 30.85 | 313 | 335 A H
H
802.11g
H
CHO1
2389.275 55.66 -18.34 74 43.15 27.6 15.77 | 30.86 | 308 288 P \Y
2412MHz
2390 46.51 -7.49 54 33.98 27.6 15.78 | 30.85 | 308 288 A \%
* 2412 107.82 - - 95.26 27.6 15.81 | 30.85 | 308 288 P \Y
* 2412 99.86 - - 87.3 27.6 15.81 | 30.85 | 308 288 A \Y
\%
\%
2389.52 62.35 -11.65 74 49.84 27.6 15.77 | 30.86 | 214 | 333 P H
2388.82 45.89 -8.11 54 33.38 27.6 15.77 | 30.86 | 214 | 333 A H
* 2437 115.97 - - 103.37 27.6 1584 | 30.84 | 214 | 333 P H
* 2437 108.06 - - 95.46 27.6 1584 | 30.84 | 214 | 333 A H
2483.69 66.43 -7.57 74 53.87 27.47 1591 | 30.82 | 214 | 333 P H
802.11g
2483.83 48.72 -5.28 54 36.16 27.47 1591 | 30.82 | 214 | 333 A H
CH 06
2389.94 57.74 -16.26 74 45.22 27.6 15.77 | 30.85 | 150 76 P \Y
2437MHz
2389.66 44.28 -9.72 54 31.77 27.6 15.77 | 30.86 | 150 76 A \%
* 2437 109.89 - - 97.29 27.6 15.84 | 30.84 | 150 76 P Y
* 2437 101.83 - - 89.23 27.6 15.84 | 30.84 | 150 76 A Y
2484.6 62.87 -11.13 74 50.31 27.47 1591 | 30.82 | 150 76 P \%
2484.39 45.31 -8.69 54 32.75 27.47 15.91 | 30.82 | 150 76 A Y
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* 2462 115.54 - - 102.96 27.53 1588 | 30.83 | 297 | 334 P H
* 2462 107.51 - - 94.93 27.53 15.88 | 30.83 | 297 334 A H
2485.36 66.96 -7.04 74 54.4 27.47 1591 | 30.82 | 297 | 334 P H
2483.52 52.87 -1.13 54 40.31 27.47 1591 | 30.82 | 297 334 A H
H
802.11g
H
CH 11
* 2462 107.93 - - 95.35 27.53 15.88 | 30.83 | 298 289 P \%
2462MHz
* 2462 100.37 - - 87.79 27.53 15.88 | 30.83 | 298 289 A \%
2484.32 59.64 -14.36 74 47.08 27.47 15.91 | 30.82 | 298 289 P \Y
2483.56 47.88 -6.12 54 35.32 27.47 1591 | 30.82 | 298 289 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 46.32 -27.68 74 64.58 313 8.5 58.06 | 100 0 P H
H
H
802.11g
H
CHO1
4824 39.46 -34.54 74 57.72 313 8.5 58.06 | 100 0 P \%
2412MHz
\%
\%
\%
4874 48.74 -25.26 74 66.89 313 8.65 58.1 100 0 P H
7311 43.74 -30.26 74 54.61 36.2 11.27 | 58.34 | 100 0 P H
H
802.11g
H
CH 06
4874 40.59 -33.41 74 58.74 313 8.65 58.1 100 0 P \Y
2437MHz
7311 43.61 -30.39 74 54.48 36.2 11.27 | 58.34 | 100 0 P \%
\Y
\Y
4924 46.49 -27.51 74 64.46 31.37 8.8 58.14 | 100 0 P H
7386 44.42 -29.58 74 54.96 36.5 11.28 | 58.32 100 0 P H
H
802.11g
H
CH 11
4924 40.98 -33.02 74 58.95 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 44.09 -29.91 74 54.63 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HNV)
2388.645 61.19 -12.81 74 48.68 27.6 15.77 | 30.86 312 336 P H
2390 52.33 -1.67 54 39.8 27.6 15.78 30.85 312 336 A H
* 2412 114.42 - - 101.86 27.6 15.81 | 30.85 312 336 P H
* 2412 106.49 - - 93.93 27.6 15.81 | 30.85 312 336 A H
802.11n H
HT20 H
CHO1 2387.175 54.75 -19.25 74 42.24 27.6 15.77 30.86 120 74 P \%
2412MHz 2390 45.74 | -8.26 54 33.21 27.6 15.78 | 30.85 | 120 | 74 AV
* 2412 108.51 - - 95.95 27.6 15.81 30.85 120 74 P \%
* 2412 100.22 - - 87.66 27.6 15.81 30.85 120 74 A \%
\%
\%
2389.24 58.18 -15.82 74 45.67 27.6 15.77 30.86 308 337 P H
2389.94 49.01 -4.99 54 36.49 27.6 15.77 | 30.85 308 337 A H
* 2437 119.11 - - 106.51 27.6 15.84 30.84 308 337 P H
* 2437 110.8 - - 98.2 27.6 15.84 30.84 308 337 A H
802.11n 2483.76 64.55 -9.45 74 51.99 27.47 1591 | 30.82 308 337 P H
HT20 2483.62 52.68 -1.32 54 40.12 27.47 1591 30.82 308 337 A H
CH 06 2389.66 55.84 -18.16 74 43.33 27.6 15.77 | 30.86 150 71 P Vv
2437MHz 2389.66 4561 | -8.39 54 33.1 27.6 15.77 | 30.86 | 150 | 71 AV
* 2437 111.85 - - 99.25 27.6 15.84 30.84 150 71 P \%
* 2437 104.4 - - 91.8 27.6 15.84 30.84 150 71 A \%
2484.46 58.33 -15.67 74 45.77 27.47 1591 30.82 150 71 P \%
2483.55 48.19 -5.81 54 35.63 27.47 1591 30.82 150 71 A \%
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* 2462 113.87 - - 101.29 | 27.53 15.88 | 30.83 | 301 | 336 P H
* 2462 105.97 - - 93.39 27.53 15.88 30.83 301 336 A H
2484.08 65.95 -8.05 74 53.39 27.47 1591 | 30.82 | 301 | 336 P H
2483.64 525 -15 54 39.94 27.47 1591 30.82 301 336 A H
802.11n H
HT20 H
CH11 * 2462 107.46 - - 94.88 27.53 15.88 30.83 100 75 P \%
2462MHz |« 2462 99.79 - - 87.21 | 2753 | 1588 | 30.83 | 100 | 75 | A | V
2483.6 594 -14.6 74 46.84 27.47 1591 30.82 100 75 P \%
2483.68 48.39 -5.61 54 35.83 27.47 1591 | 30.82 | 100 75 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B48

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 48.28 -25.72 74 66.54 31.3 8.5 58.06 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 40.84 | -33.16 74 59.1 31.3 8.5 58.06 | 100 0 P |V
2412MHz \Vj
\%
\%
4874 54.86 -19.14 74 73.01 313 8.65 58.1 100 350 P H
4874 43.32 -10.68 54 61.47 313 8.65 58.1 100 350 A H
802.11n 7311 44.39 -29.61 74 55.26 36.2 11.27 58.34 100 0 H
HT20 H
CH 06 4874 42.94 | -31.06 74 61.09 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 44.23 | -29.77 74 55.1 36.2 11.27 | 58.34 | 100 0 P |V
Vv
\%
4924 55.16 -18.84 74 73.13 31.37 8.8 58.14 100 357 P H
4924 43.79 -10.21 54 61.76 31.37 8.8 58.14 100 357 A H
802.11n 7386 4381 |-30.19 74 54.35 36.5 11.28 | 58.32 | 100 0 P | H
HT20 H
CH11 4924 43.75 -30.25 74 61.72 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 4419 | -29.81 74 54.73 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2388.82 59.89 -14.11 74 47.38 27.6 15.77 | 30.86 308 332 P H
2389.66 52.91 -1.09 54 404 27.6 15.77 30.86 308 332 A H
* 2422 109.93 - - 97.35 27.6 15.82 | 30.84 308 332 P H
* 2422 102.36 - - 89.78 27.6 15.82 | 30.84 308 332 A H
802.11n 2485.02 58.94 -15.06 74 46.38 27.47 1591 | 30.82 308 332 P H
HT40 2484.25 47.14 -6.86 54 34.58 27.47 15.91 30.82 308 332 A H
CHO03 2389.66 55.45 -18.55 74 42.94 27.6 15.77 30.86 100 77 P \%
2422MHz 2389.38 47.39 | -6.61 54 34.88 27.6 15.77 | 30.86 | 100 | 77 AV
* 2422 103.25 - - 90.67 27.6 15.82 30.84 100 77 P \%
* 2422 95.64 - - 83.06 27.6 15.82 30.84 100 77 A \%
2484.95 54.45 -19.55 74 41.89 27.47 15.91 30.82 100 7 P \%
2498.95 44.82 -9.18 54 32.3 274 15.93 30.81 100 77 A \%
2388.4 57.61 -16.39 74 45.1 27.6 15.77 30.86 308 333 P H
2389.66 47.46 -6.54 54 34.95 27.6 15.77 | 30.86 308 333 A H
* 2437 109 - - 96.4 27.6 15.84 30.84 308 333 P H
* 2437 101.27 - - 88.67 27.6 15.84 30.84 308 333 A H
802.11n 2483.62 62.11 -11.89 74 49.55 27.47 15.91 30.82 308 333 P H
HT40 2483.5 52.98 -1.02 54 40.42 27.47 1591 30.82 308 333 A H
CH 06 2367.26 54.76 -19.24 74 42.21 27.67 15.74 30.86 100 77 P Vv
2437MHz 2388.12 45.65 | -8.35 54 33.14 27.6 15.77 | 30.86 | 100 | 77 AV
* 2437 101.89 - - 89.29 27.6 15.84 30.84 100 77 P \%
* 2437 94.42 - - 81.82 27.6 15.84 30.84 100 77 A \%
2484.6 56.74 -17.26 74 44.18 27.47 1591 30.82 100 7 P \%
2484.18 47.03 -6.97 54 34.47 27.47 1591 30.82 100 77 A \%
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2368.8 54.17 |-19.83 74 41.66 27.63 15.74 | 30.86 | 303 | 332 P H
2311.96 44.79 -9.21 54 32.2 27.83 15.66 30.9 303 332 A H
* 2452 106.7 - - 94.07 27.6 15.86 | 30.83 | 303 | 332 P H
* 2452 98.54 - - 85.91 27.6 15.86 30.83 303 332 A H
802.11n 2484.04 59.07 |-14.93 74 46.51 27.47 1591 | 30.82 | 303 | 332 P H
HT40 2483.5 50.66 -3.34 54 38.1 27.47 15.91 30.82 303 332 A H
CH 09 2381.54 53.9 -20.1 74 41.37 27.63 15.76 30.86 100 76 P \%
2452MHz 2361.1 4489 | -9.11 54 3237 | 2767 | 1573 | 30.88 | 100 | 76 | A | V
* 2452 99.69 - - 87.06 27.6 15.86 | 30.83 | 100 76 P |V
* 2452 92.19 - - 79.56 27.6 15.86 | 30.83 | 100 76 A |V
2484.18 54.24 -19.76 74 41.68 27.47 15.91 30.82 100 76 P \%
2483.69 45.68 -8.32 54 33.12 27.47 1591 | 30.82 | 100 76 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 47.51 -26.49 74 65.73 31.3 8.56 58.08 400 0 P H
7266 45.06 -28.94 74 55.95 36.2 11.26 58.35 100 0 P H
802.11n H
HT40 H
CHO03 4844 40.18 -33.82 74 58.4 313 8.56 58.08 100 0 P \%
2422MHz 7266 43.87 |-30.13 74 54.76 36.2 11.26 | 58.35 | 100 0 P | V
\%
\%
4874 48.24 -25.76 74 66.39 313 8.65 58.1 100 0 P H
7311 44.23 -29.77 74 55.1 36.2 11.27 58.34 100 0 P H
802.11n H
HT40 H
CH 06 4874 40.15 -33.85 74 58.3 31.3 8.65 58.1 100 0 P \Y,
2437MHz 7311 44.1 -29.9 74 54.97 36.2 11.27 | 58.34 | 100 0 P |V
Vv
\%
4904 48 -26 74 66.05 31.33 8.74 58.12 100 0 P H
7356 45.51 -28.49 74 56.26 36.3 11.28 58.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 40.1 -33.9 74 58.15 31.33 8.74 58.12 100 0 P \%
2452MHz 7356 43.38 | -30.62 74 54.13 36.3 11.28 | 58.33 | 100 0 P |V
\Y%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI1 802.11n (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
76.71 25.75 -14.25 40 4412 13.03 1.15 32.55 - - P H
134.49 33.52 -9.98 43.5 47.12 17.44 1.46 325 100 0 P H
270.3 2487 |-21.13 46 35.95 19.29 2.16 32.53 - - P H
388.9 31.59 -14.41 46 40.28 21.41 2.45 32.55 - - P H
591.9 3355 | -12.45 46 37.64 25.48 3.03 32.6 - - P H
955.2 3291 |-13.09 46 29.31 30.88 3.9 31.18 - - P H
H
H
H
H
H
2.4GHz
H
802.11n
L 68.61 34.31 -5.69 40 53.68 12.1 1.09 32.56 100 0 P \%
135.3 28.83 -14.67 43.5 42.43 17.43 1.47 325 - - P Vv
272.73 26.14 -19.86 46 37.31 19.19 2.17 32.53 - - P \%
388.9 30.27 -15.73 46 38.96 21.41 2.45 32.55 - - P \%
675.9 28.4 -17.6 46 31.21 26.45 3.19 32.45 - - P Vv
941.2 32.43 -13.57 46 29.37 30.5 3.86 31.3 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2347.8 54.53 -19.47 74 42 27.7 15.71 | 30.88 | 195 33 P H
2389.17 4551 -8.49 54 33 27.6 15.77 | 30.86 | 195 33 A H
* 2412 106.94 - - 94.38 27.6 15.81 | 30.85 | 195 33 P H
* 2412 103.75 - - 91.19 27.6 15.81 | 30.85 | 195 33 A H
H
802.11b
H
CHoO1
2388.96 59.24 -14.76 74 46.73 27.6 15.77 | 30.86 | 256 | 337 P \Y
2412MHz
2388.96 52.73 -1.27 54 40.22 27.6 15.77 | 30.86 | 256 | 337 A |V
* 2412 117.31 - - 104.75 27.6 15.81 | 30.85 | 256 | 337 P \Y
* 2412 114.17 - - 101.61 27.6 15.81 | 30.85 | 256 | 337 A |V
\Y
\Y
2387.7 53.74 -20.26 74 41.23 27.6 15.77 | 30.86 | 197 | 305 P H
2389.94 42.52 -11.48 54 30 27.6 15.77 | 30.85 | 197 | 305 A H
* 2437 106.51 - - 93.91 27.6 15.84 | 30.84 | 197 | 305 P H
* 2437 103.2 - - 90.6 27.6 15.84 | 30.84 | 197 | 305 A H
2486.35 52.98 -21.02 74 40.42 27.47 1591 | 30.82 | 197 | 305 P H
802.11b
2483.97 42.43 -11.57 54 29.87 27.47 1591 | 30.82 | 197 | 305 A H
CH 06
2389.8 57.12 -16.88 74 44.6 27.6 15.77 | 30.85 | 252 | 321 P \Y
2437MHz
2389.94 43.34 -10.66 54 30.82 27.6 15.77 | 30.85 | 252 | 321 A |V
* 2437 116.82 - - 104.22 27.6 15.84 | 30.84 | 252 | 321 P Y
* 2437 113.63 - - 101.03 27.6 15.84 | 30.84 | 252 | 321 A |V
2485.65 56.26 -17.74 74 43.7 27.47 1591 | 30.82 | 252 | 321 P \Y
2483.97 43.81 -10.19 54 31.25 27.47 1591 | 30.82 | 252 | 321 A |V
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* 2462 106.7 - - 94.12 27.53 15.88 | 30.83 | 400 58 P H
* 2462 103.54 - - 90.96 27.53 15.88 | 30.83 | 400 58 A H
2486.04 55.56 -18.44 74 43 27.47 1591 | 30.82 | 400 58 P H
2483.52 44.52 -9.48 54 31.96 27.47 1591 | 30.82 | 400 58 A H
H
802.11b
H
CH 11
* 2462 117.37 - - 104.79 27.53 15.88 | 30.83 | 271 329 P \%
2462MHz
* 2462 114.18 - - 101.6 27.53 15.88 | 30.83 | 271 329 A \%
2486.2 63.82 -10.18 74 51.26 27.47 1591 | 30.82 | 271 329 P \Y
2483.52 52.7 -1.3 54 40.14 27.47 1591 | 30.82 | 271 329 A \%
\%
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 47.82 -26.18 74 66.08 313 8.5 58.06 | 100 0 P H
H
H
802.11b
H
CHO1
4824 49.82 -24.18 74 68.08 313 8.5 58.06 | 100 0 P \%
2412MHz
\%
\%
\%
4874 49.24 -24.76 74 67.39 313 8.65 58.1 100 0 P H
7311 47.04 -26.96 74 57.91 36.2 11.27 | 58.34 | 100 0 P H
H
802.11b
H
CH 06
4874 53.78 -20.22 74 71.93 313 8.65 58.1 221 323 P \Y
2437MHz
4874 50.92 -3.08 54 69.07 313 8.65 58.1 221 323 A \%
7311 47.85 -26.15 74 58.72 36.2 11.27 | 58.34 | 100 0 \Y
\Y
4924 45.96 -28.04 74 63.93 31.37 8.8 58.14 | 100 0 P H
7386 46.84 -27.16 74 57.38 36.5 11.28 | 58.32 100 0 P H
H
802.11b
H
CH 11
4924 48.97 -25.03 74 66.94 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 46.6 -27.4 74 57.14 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.275 57.19 -16.81 74 44.68 27.6 15.77 | 30.86 | 382 58 P H
2389.695 47.19 -6.81 54 34.68 27.6 15.77 | 30.86 | 382 58 A H
* 2412 108.24 - - 95.68 27.6 1581 | 30.85 | 382 58 P H
* 2412 100.2 - - 87.64 27.6 1581 | 30.85 | 382 58 A H
H
802.11g
H
CHO1
2389.485 63.43 -10.57 74 50.92 27.6 15.77 | 30.86 | 232 352 P \Y
2412MHz
2390 52.98 -1.02 54 40.45 27.6 15.78 | 30.85 | 232 | 352 A \%
* 2412 114.78 - - 102.22 27.6 15.81 | 30.85 | 232 352 P \Y
* 2412 107.05 - - 94.49 27.6 15.81 | 30.85 | 232 352 A \Y
\%
\%
2389.1 54.52 -19.48 74 42.01 27.6 15.77 | 30.86 | 399 79 P H
2389.8 44.29 -9.71 54 31.77 27.6 15.77 | 30.85 | 399 79 A H
* 2437 104.76 - - 92.16 27.6 15.84 | 30.84 | 399 79 P H
* 2437 97.63 - - 85.03 27.6 15.84 | 30.84 | 399 79 A H
2483.55 55.51 -18.49 74 42.95 27.47 15.91 | 30.82 | 399 79 P H
802.11g
2483.5 44.38 -9.62 54 31.82 27.47 1591 | 30.82 | 399 79 A H
CH 06
2387.7 56.58 -17.42 74 44.07 27.6 15.77 | 30.86 | 316 316 P \Y
2437MHz
2389.94 47.3 -6.7 54 34.78 27.6 15.77 | 30.85 | 316 316 A \%
* 2437 115.58 - - 102.98 27.6 15.84 | 30.84 | 316 316 P Y
* 2437 107.49 - - 94.89 27.6 15.84 | 30.84 | 316 316 A Y
2484.04 66.86 -7.14 74 54.3 27.47 1591 | 30.82 | 316 316 P \%
2483.5 51.52 -2.48 54 38.96 27.47 15.91 | 30.82 | 316 316 A Y
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* 2462 106.34 - - 93.76 27.53 15.88 | 30.83 | 400 59 P H
* 2462 98.71 - - 86.13 27.53 15.88 | 30.83 | 400 59 A H
2483.64 57.81 -16.19 74 45.25 27.47 1591 | 30.82 | 400 59 P H
2484 45.17 -8.83 54 32.61 27.47 1591 | 30.82 | 400 59 A H
H
802.11g
H
CH 11
* 2462 115.9 - - 103.32 27.53 15.88 | 30.83 | 223 353 P \%
2462MHz
* 2462 108.42 - - 95.84 27.53 15.88 | 30.83 | 223 | 353 A \%
2484.48 66.52 -7.48 74 53.96 27.47 15.91 | 30.82 | 223 353 P \Y
2483.52 52.23 -1.77 54 39.67 27.47 1591 | 30.82 | 223 | 353 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.49 -31.51 74 60.75 313 8.5 58.06 | 100 0 P H
H
H
802.11g
H
CHO1
4824 47.36 -26.64 74 65.62 313 8.5 58.06 | 100 0 P \%
2412MHz
\%
\%
\%
4874 42.31 -31.69 74 60.46 313 8.65 58.1 100 0 P H
7311 44.92 -29.08 74 55.79 36.2 11.27 | 58.34 | 100 0 P H
H
802.11g
H
CH 06
4874 42.97 -31.03 74 61.12 313 8.65 58.1 100 0 P \Y
2437MHz
7311 44.66 -29.34 74 55.53 36.2 11.27 | 58.34 | 100 0 P \%
\Y
\Y
4924 40.18 -33.82 74 58.15 31.37 8.8 58.14 | 100 0 P H
7386 44.7 -29.3 74 55.24 36.5 11.28 | 58.32 100 0 P H
H
802.11g
H
CH 11
4924 44.55 -29.45 74 62.52 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 44.72 -29.28 74 55.26 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2389.8 57.69 -16.31 74 45.17 27.6 15.77 30.85 383 59 P H
2389.905 47.09 -6.91 54 34.57 27.6 15.77 30.85 383 59 A H
* 2412 107.46 - - 94.9 27.6 15.81 | 30.85 383 59 P H
* 2412 99.74 - - 87.18 27.6 15.81 | 30.85 383 59 A H
802.11n H
HT20 H
CHO1 2390 64.05 -9.95 74 51.52 27.6 15.78 | 30.85 223 353 P \%
2412MHz 2389.8 52.64 | -1.36 54 40.12 27.6 1577 | 30.85 | 223 | 353 | A | V
* 2412 114.2 - - 101.64 27.6 15.81 30.85 223 353 P \%
* 2412 106.37 - - 93.81 27.6 15.81 | 30.85 223 353 A \%
\%
\%
2389.66 54.03 -19.97 74 41.52 27.6 5.85 30.86 376 82 P H
2389.8 46.16 -7.84 54 33.64 27.6 5.85 30.85 376 82 A H
* 2437 110.59 - - 97.99 27.6 5.92 30.84 376 82 P H
* 2437 102.46 - - 89.86 27.6 5.92 30.84 376 82 A H
802.11n 2483.83 55.98 -18.02 74 43.42 27.47 5.99 30.82 376 82 P H
HT20 2483.55 46.41 -7.59 54 33.85 27.47 5.99 30.82 376 82 A H
CH 06 2389.8 56.73 -17.27 74 44.21 27.6 5.85 30.85 246 347 P Vv
2437MHz 2389.94 48.6 -5.4 54 36.08 27.6 585 | 30.85 | 246 | 347 | A | V
* 2437 115.49 - - 102.89 27.6 5.92 30.84 246 347 P \%
* 2437 108.41 - - 95.81 27.6 5.92 30.84 246 347 A \%
2483.5 62.59 -11.41 74 50.03 27.47 5.99 30.82 246 347 P \%
2483.9 52.84 -1.16 54 40.28 27.47 5.99 30.82 246 347 A \%
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* 2462 104.59 - - 92.01 27.53 15.88 | 30.83 | 400 58 P H
* 2462 96.95 - - 84.37 27.53 15.88 30.83 400 58 A H
2484.52 55.66 -18.34 74 43.1 27.47 15.91 30.82 400 58 P H
2483.52 44.86 -9.14 54 32.3 27.47 1591 30.82 400 58 A H
802.11n H
HT20 H
CH11 * 2462 114.16 - - 101.58 27.53 15.88 30.83 221 352 P \%
2462MHz |« 2462 106.73 - - 94.15 | 2753 | 1588 | 30.83 | 221 | 352 | A | V
2483.8 65.77 -8.23 74 53.21 27.47 1591 30.82 221 352 P \%
2483.56 52.19 -1.81 54 39.63 27.47 1591 | 30.82 | 221 | 352 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.95 -34.05 74 58.21 31.3 8.5 58.06 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 4462 |-29.38 74 62.88 31.3 8.5 58.06 | 100 0 P |V
2412MHz \Vj
\%
\%
4874 38.72 |-35.28 74 56.87 31.3 8.65 58.1 100 0 P H
7311 44.02 | -29.98 74 54.89 36.2 11.27 | 58.34 | 100 0 P H
802.11n H
HT20 H
CH 06 4874 43.49 | -30.51 74 61.64 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 44,65 |-29.35 74 55.52 36.2 11.27 | 58.34 | 100 0 P |V
Vv
\%
4924 40.02 -33.98 74 57.99 31.37 8.8 58.14 100 0 P H
7386 44.23 -29.77 74 54.77 36.5 11.28 58.32 100 0 P H
802.11n H
HT20 H
CH11 4924 39.62 -34.38 74 57.59 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 44.14 | -29.86 74 54.68 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2341.64 53.75 -20.25 74 41.23 27.7 15.7 30.88 374 60 P H
2389.8 45.94 -8.06 54 33.42 27.6 15.77 30.85 374 60 A H
* 2422 102.21 - - 89.63 27.6 15.82 | 30.84 374 60 P H
* 2422 94.73 - - 82.15 27.6 15.82 | 30.84 374 60 A H
802.11n 2490.34 53.88 -20.12 74 41.38 274 15.92 30.82 374 60 P H
HT40 2483.69 44.56 -9.44 54 32 27.47 15.91 30.82 374 60 A H
CHO03 2389.66 59.37 -14.63 74 46.86 27.6 15.77 30.86 207 354 P \%
2422MHz 2389.8 52.41 | -1.59 54 39.89 27.6 1577 | 30.85 | 207 | 354 | A | V
* 2422 110.41 - - 97.83 27.6 15.82 30.84 207 354 P \%
* 2422 102.17 - - 89.59 27.6 15.82 30.84 207 354 A \%
2484.81 61.52 -12.48 74 48.96 27.47 15.91 30.82 207 354 P \%
2484.46 48.37 -5.63 54 35.81 27.47 1591 30.82 207 354 A \%
2314.76 54.04 -19.96 74 41.44 27.83 15.66 30.89 375 60 P H
2389.52 45.65 -8.35 54 33.14 27.6 15.77 | 30.86 375 60 A H
* 2437 100.28 - - 87.68 27.6 15.84 30.84 375 60 P H
* 2437 92.22 - - 79.62 27.6 15.84 30.84 375 60 A H
802.11n 2483.97 53.81 -20.19 74 41.25 27.47 15.91 30.82 375 60 P H
HT40 2487.96 44.65 -9.35 54 32.16 27.4 1591 30.82 375 60 A H
CH 06 2389.94 59.08 -14.92 74 46.56 27.6 15.77 30.85 225 351 P Vv
2437MHz 2389.94 49.96 | -4.04 54 37.44 27.6 1577 | 3085 | 225 | 351 | A | V
* 2437 108.02 - - 95.42 27.6 15.84 30.84 225 351 P \%
* 2437 100.2 - - 87.6 27.6 15.84 30.84 225 351 A \%
2483.9 65.72 -8.28 74 53.16 27.47 1591 30.82 225 351 P \%
2483.5 52.54 -1.46 54 39.98 27.47 1591 30.82 225 351 A \%
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2315.04 5436 |-19.64 74 41.76 27.83 15.66 | 30.89 | 400 63 P H
2349.06 44.95 -9.05 54 32.42 27.7 15.71 30.88 400 63 A H
* 2452 98.07 - - 85.44 27.6 15.86 | 30.83 | 400 63 P H
* 2452 90.11 - - 77.48 27.6 15.86 30.83 400 63 A H
802.11n 2483.83 55.5 -185 74 4294 | 2747 | 1591 | 30.82 | 400 | 63 P | H
HT40 2484.81 44.88 -9.12 54 32.32 27.47 15.91 30.82 400 63 A H
CH 09 2319.52 54.41 -19.59 74 41.86 27.77 15.67 30.89 201 353 P \%
2452MHz 2310.56 4495 | -9.05 54 3236 | 27.83 | 1566 | 309 | 201 | 353 | A | V
* 2452 106.34 - - 93.71 27.6 1586 | 30.83 | 201 | 353 P |V
* 2452 98.92 - - 86.29 27.6 15.86 | 30.83 | 201 | 353 A |V
2483.97 61 -13 74 48.44 27.47 15.91 30.82 201 353 P \%
2483.55 50.47 -3.563 54 37.91 27.47 15.91 30.82 201 353 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 38.93 |-35.07 74 57.15 31.3 8.56 | 58.08 | 100 0 P | H
7266 44.64 |-29.36 74 55.53 36.2 11.26 | 58.35 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 38.84 |-35.16 74 57.06 31.3 8.56 | 58.08 | 100 0 P | V
2422MHz 7266 4527 | -28.73 74 56.16 36.2 11.26 | 58.35 | 100 0 P |V
Y
Y
4874 39.71 |-34.29 74 57.86 31.3 8.65 58.1 | 100 0 P | H
7311 4461 |-29.39 74 55.48 36.2 11.27 | 58.34 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 39.52 | -34.48 74 57.67 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 44.66 | -29.34 74 55.53 36.2 11.27 | 58.34 | 100 0 P |V
Y,
Y,
4904 38.82 |-35.18 74 56.87 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 4329 |-30.71 74 54.04 36.3 11.28 | 58.33 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 40.51 |-33.49 74 58.56 | 31.33 8.74 | 58.12 | 100 0 P | V
2452MHz 7356 43.83 |-30.17 74 54.58 36.3 11.28 | 58.33 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
81.84 25.21 -14.79 40 43.08 13.48 1.19 32.54 - - P H
134.22 33.67 -9.83 43.5 47.28 17.43 1.46 325 100 0 P H
290.01 30.14 |-15.86 46 41.44 19.02 221 32.53 - - P H
509.3 35.54 |-10.46 46 41.37 23.96 2.78 32.57 - - P H
586.3 31.46 -14.54 46 35.61 25.43 3.02 32.6 - - P H
940.5 33.44 | -12.56 46 30.39 30.5 3.86 31.31 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 69.42 34.44 -5.56 40 53.72 12.19 1.09 32.56 100 0 P \%
135.3 28.9 -14.6 43.5 42.5 17.43 1.47 325 - - P Vv
277.59 27.18 -18.82 46 38.59 18.94 2.18 32.53 - - P \%
388.9 27.99 -18.01 46 36.68 21.41 2.45 32.55 - - P \%
514.2 30.64 -15.36 46 36.45 23.96 2.8 32.57 - - P Vv
881.7 31.68 -14.32 46 30.78 28.95 3.7 31.75 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2355.465 54.31 -19.69 74 41.8 27.67 15.72 | 30.88 | 382 | 267 P H
2389.8 42.43 -11.57 54 29.91 27.6 15.77 | 30.85 | 382 | 267 A H
* 2412 105.73 - - 93.17 27.6 1581 | 30.85 | 382 | 267 P H
* 2412 102.69 - - 90.13 27.6 1581 | 30.85 | 382 | 267 A H
H
802.11b
H
CHoO1
2363.025 53.92 -20.08 74 414 27.67 15.73 | 30.88 | 285 52 P \Y
2412MHz
2389.065 43.06 -10.94 54 30.55 27.6 15.77 | 30.86 | 285 52 A |V
* 2412 116.48 - - 103.92 27.6 15.81 | 30.85 | 285 52 P \Y
* 2412 113.49 - - 100.93 27.6 15.81 | 30.85 | 285 52 A |V
\Y
\Y
2366.14 52.88 -21.12 74 40.33 27.67 15.74 | 30.86 | 400 | 231 P H
2311.54 42.14 -11.86 54 29.55 27.83 15.66 30.9 400 | 231 A H
* 2437 106.21 - - 93.61 27.6 15.84 | 30.84 | 400 | 231 P H
* 2437 103.14 - - 90.54 27.6 15.84 | 30.84 | 400 | 231 A H
2493.35 52.72 -21.28 74 40.21 27.4 15.92 | 30.81 | 400 | 231 P H
802.11b
2498.18 41.96 -12.04 54 29.44 27.4 1593 | 30.81 | 400 | 231 A H
CH 06
2387 55.07 -18.93 74 42.56 27.6 15.77 | 30.86 | 200 | 347 P \Y
2437MHz
2389.94 42.86 -11.14 54 30.34 27.6 15.77 | 30.85 | 200 | 347 A |V
* 2437 118.14 - - 105.54 27.6 15.84 30.84 200 347 P \%
* 2437 114.93 - - 102.33 27.6 15.84 | 30.84 | 200 | 347 A |V
2484.46 58.83 -15.17 74 46.27 27.47 1591 | 30.82 | 200 | 347 P \Y
2483.69 43.42 -10.58 54 30.86 27.47 1591 | 30.82 | 200 | 347 A |V
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* 2462 111.25 - - 98.67 27.53 15.88 | 30.83 | 400 56 P H
* 2462 108.21 - - 95.63 27.53 15.88 | 30.83 | 400 56 A H
2487.28 54.98 -19.02 74 42.42 27.47 1591 | 30.82 | 400 56 P H
2484.72 45.82 -8.18 54 33.26 27.47 1591 | 30.82 | 400 56 A H
H
802.11b
H
CH 11
* 2462 120.37 - - 107.79 27.53 15.88 | 30.83 | 221 18 P \%
2462MHz
* 2462 117.39 - - 104.81 27.53 15.88 | 30.83 | 221 18 A \%
2483.92 58.75 -15.25 74 46.19 27.47 1591 | 30.82 | 221 18 P \Y
2484.68 51.32 -2.68 54 38.76 27.47 1591 | 30.82 | 221 18 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 47.1 -26.9 74 65.36 313 8.5 58.06 | 100 0 P H
H
H
802.11b
H
CHO1
4824 52.1 -21.9 74 70.36 313 8.5 58.06 | 160 18 P \%
2412MHz
4824 49.7 -4.3 54 67.96 313 8.5 58.06 | 160 18 A \Y
\%
\%
4874 47.18 -26.82 74 65.33 313 8.65 58.1 100 0 P H
7311 45.46 -28.54 74 56.33 36.2 11.27 | 58.34 | 100 0 P H
H
802.11b
H
CH 06
4874 51.68 -22.32 74 69.83 313 8.65 58.1 145 26 P \Y
2437MHz
4874 49.52 -4.48 54 67.67 313 8.65 58.1 145 26 A \%
7311 45.39 -28.61 74 56.26 36.2 11.27 | 58.34 | 100 0 \Y
\Y
4924 46.2 -27.8 74 64.17 31.37 8.8 58.14 | 100 0 P H
7386 46.81 -27.19 74 57.35 36.5 11.28 | 58.32 100 0 P H
H
802.11b
H
CH 11
4924 53.42 -20.58 74 71.39 31.37 8.8 58.14 | 186 48 P \%
2462MHz
4924 50.95 -3.05 54 68.92 31.37 8.8 58.14 | 186 48 A \%
7386 46.5 -27.5 74 57.04 36.5 11.28 | 58.32 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.275 57.54 -16.46 74 45.03 27.6 5.85 30.86 | 385 56 P H
2390 47.16 -6.84 54 34.63 27.6 5.86 30.85 | 385 56 A H
* 2412 109.93 | 35.93 74 97.37 27.6 5.89 30.85 | 385 56 P H
* 2412 102.6 48.6 54 90.04 27.6 5.89 30.85 | 385 56 A H
P H
802.11g
A H
CHO1
2389.38 63.68 -10.32 74 51.17 27.6 5.85 30.86 | 255 11 P \Y
2412MHz
2390 51.06 -2.94 54 38.53 27.6 5.86 30.85 | 255 11 A \%
* 2412 117.86 | 43.86 74 105.3 27.6 5.89 30.85 | 255 11 P \Y
* 2412 109.61 | 55.61 54 97.05 27.6 5.89 30.85 | 255 11 A \Y
P \%
A \%
2316.16 55.44 -18.56 74 42.84 27.83 15.66 | 30.89 | 376 65 P H
2389.94 4491 -9.09 54 32.39 27.6 15.77 | 30.85 | 376 65 A H
* 2437 109.96 - - 97.36 27.6 15.84 | 30.84 | 376 65 P H
* 2437 101.71 - - 89.11 27.6 15.84 | 30.84 | 376 65 A H
2487.82 54.82 -19.18 74 42.33 27.4 15.91 | 30.82 | 376 65 P H
802.11g
2483.62 44.77 -9.23 54 32.21 27.47 1591 | 30.82 | 376 65 A H
CH 06
2389.66 60.4 -13.6 74 47.89 27.6 15.77 | 30.86 | 250 6 P \Y
2437MHz
2389.38 47.12 -6.88 54 34.61 27.6 15.77 | 30.86 | 250 6 A \%
* 2437 119.37 - - 106.77 27.6 15.84 | 30.84 | 250 6 P Y
* 2437 111.45 - - 98.85 27.6 15.84 | 30.84 | 250 6 A Y
2483.69 66.76 -7.24 74 54.2 27.47 1591 | 30.82 | 250 6 P \%
2483.62 50.57 -3.43 54 38.01 27.47 15.91 | 30.82 | 250 6 A Y
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* 2462 108.05 - - 95.47 27.53 15.88 | 30.83 | 243 29 P H
* 2462 100.61 - - 88.03 27.53 15.88 | 30.83 | 243 29 A H
2483.96 54.62 -19.38 74 42.06 27.47 1591 | 30.82 | 243 29 P H
2484.4 45.4 -8.6 54 32.84 27.47 1591 | 30.82 | 243 29 A H
H
802.11g
H
CH 11
* 2462 117.36 - - 104.78 27.53 15.88 | 30.83 | 241 3 P \%
2462MHz
* 2462 109.51 - - 96.93 27.53 15.88 | 30.83 | 241 3 A \%
2483.68 63.34 -10.66 74 50.78 27.47 15.91 | 30.82 | 241 3 P \Y
2483.52 52.31 -1.69 54 39.75 27.47 1591 | 30.82 | 241 3 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.57 -31.43 74 60.83 313 8.5 58.06 | 100 0 P H
H
H
802.11g
H
CHO1
4824 49.22 -24.78 74 67.48 313 8.5 58.06 | 100 0 P \%
2412MHz
\%
\%
\%
4874 44.89 -29.11 74 63.04 313 8.65 58.1 100 0 P H
7311 44.06 -29.94 74 54.93 36.2 11.27 | 58.34 | 100 0 P H
H
802.11g
H
CH 06
4874 49.43 -24.57 74 67.58 313 8.65 58.1 100 0 P \
2437MHz
7311 43.55 -30.45 74 54.42 36.2 11.27 | 58.34 | 100 0 P \%
\Y
\Y
4924 39.98 -34.02 74 57.95 31.37 8.8 58.14 | 100 0 P H
7386 45.35 -28.65 74 55.89 36.5 11.28 | 58.32 100 0 P H
H
802.11g
H
CH 11
4924 45.74 -28.26 74 63.71 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 44.05 -29.95 74 54.59 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2389.065 55.41 -18.59 74 42.9 27.6 15.77 30.86 251 31 P H
2389.905 46.73 -7.27 54 34.21 27.6 15.77 30.85 251 31 A H
* 2412 110.42 - - 97.86 27.6 15.81 30.85 251 31 P H
* 2412 102.32 - - 89.76 27.6 15.81 | 30.85 251 31 A H
802.11n H
HT20 H
CHO1 2389.485 61.63 -12.37 74 49.12 27.6 15.77 30.86 202 26 P \%
2412MHz 2389.905 52.87 | -1.13 54 40.35 27.6 15.77 | 30.85 | 202 | 26 AV
* 2412 117.95 - - 105.39 27.6 15.81 30.85 202 26 P \%
* 2412 109.62 - - 97.06 27.6 15.81 30.85 202 26 A \%
\%
\%
2344.16 53.78 -20.22 74 41.25 27.7 15.71 30.88 300 270 P H
2389.94 44.19 -9.81 54 31.67 27.6 15.77 | 30.85 300 270 A H
* 2437 110.59 - - 97.99 27.6 15.84 30.84 300 270 P H
* 2437 102.7 - - 90.1 27.6 15.84 30.84 300 270 A H
802.11n 2499.23 53.25 -20.75 74 40.73 274 15.93 30.81 300 270 P H
HT20 2483.55 44.44 -9.56 54 31.88 27.47 1591 30.82 300 270 A H
CH 06 2389.38 56 -18 74 43.49 27.6 15.77 | 30.86 250 360 P \Y,
2437MHz 2389.8 47.87 | -6.13 54 35.35 27.6 15.77 | 30.85 | 250 | 360 | A | V
* 2437 120.36 - - 107.76 27.6 15.84 30.84 250 360 P \%
* 2437 112 - - 99.4 27.6 15.84 30.84 250 360 A \%
2484.11 62.07 -11.93 74 49.51 27.47 1591 30.82 250 360 P \%
2483.5 52.45 -1.55 54 39.89 27.47 1591 | 30.82 250 360 A \%
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* 2462 106.04 - - 93.46 27.53 15.88 | 30.83 | 294 77 P H
* 2462 98.33 - - 85.75 27.53 15.88 30.83 294 77 A H
2483.52 5492 |-19.08 74 42.36 27.47 1591 | 30.82 | 294 77 P H
2483.6 45.15 -8.85 54 32.59 27.47 1591 30.82 294 77 A H
802.11n H
HT20 H
CH11 * 2462 115.96 - - 103.38 27.53 15.88 30.83 252 26 P \%
2462MHz |« 2462 107.61 - - 95.03 | 2753 | 1588 | 30.83 | 252 | 26 | A | V
2483.56 62.52 -11.48 74 49.96 27.47 1591 30.82 252 26 P \%
2483.56 52.31 -1.69 54 39.75 27.47 1591 | 30.82 | 252 26 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.12 -30.88 74 61.38 31.3 8.5 58.06 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 4829 |-25.71 74 66.55 31.3 8.5 58.06 | 100 0 P |V
2412MHz \Vj
\%
\%
4874 41.86 -32.14 74 60.01 313 8.65 58.1 100 0 P H
7311 44 -30 74 54.87 36.2 11.27 58.34 100 0 P H
802.11n H
HT20 H
CH 06 4874 46.36 | -27.64 74 64.51 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 44.49 | -29.51 74 55.36 36.2 11.27 | 58.34 | 100 0 P |V
Vv
\%
4924 40.43 -33.57 74 58.4 31.37 8.8 58.14 100 0 P H
7386 44.67 |-29.33 74 55.21 36.5 11.28 | 58.32 | 100 0 P H
802.11n H
HT20 H
CH11 4924 45.13 -28.87 74 63.1 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 43.86 | -30.14 74 54.4 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.52 54.3 -19.7 74 41.79 27.6 15.77 30.86 378 285 P H
2389.38 46.59 -7.41 54 34.08 27.6 15.77 30.86 378 285 A H
* 2422 102.29 - - 89.71 27.6 15.82 | 30.84 378 285 P H
* 2422 94.4 - - 81.82 27.6 15.82 | 30.84 378 285 A H
802.11n 2486.49 53.36 -20.64 74 40.8 27.47 15.91 30.82 378 285 P H
HT40 2486.14 44.61 -9.39 54 32.05 27.47 15.91 30.82 378 285 A H
CHO03 2389.94 594 -14.6 74 46.88 27.6 15.77 30.85 284 345 P \%
2422MHz 2389.8 52.62 | -1.38 54 40.1 27.6 1577 | 30.85 | 284 | 345 | A | V
* 2422 110.01 - - 97.43 27.6 15.82 30.84 284 345 P \%
* 2422 102.21 - - 89.63 27.6 15.82 30.84 284 345 A \%
2486.49 54.67 -19.33 74 42.11 27.47 15.91 30.82 284 345 P \%
2484.88 45.71 -8.29 54 33.15 27.47 1591 30.82 284 345 A \%
2389.94 55.37 -18.63 74 42.85 27.6 15.77 30.85 339 54 P H
2389.52 45.24 -8.76 54 32.73 27.6 15.77 | 30.86 339 54 A H
* 2437 101.47 - - 88.87 27.6 15.84 30.84 339 54 P H
* 2437 94.13 - - 81.53 27.6 15.84 30.84 339 54 A H
802.11n 2486.98 53.2 -20.8 74 40.64 27.47 15.91 30.82 339 54 P H
HT40 2483.5 44.5 -9.5 54 31.94 27.47 1591 30.82 339 54 A H
CH 06 2387.84 59.83 -14.17 74 47.32 27.6 15.77 30.86 226 346 P Vv
2437MHz 2389.94 51.63 | -2.37 54 39.11 27.6 1577 | 30.85 | 226 | 346 | A | V
* 2437 112.88 - - 100.28 27.6 15.84 30.84 226 346 P \%
* 2437 104.55 - - 91.95 27.6 15.84 30.84 226 346 A \%
2486.21 60.15 -13.85 74 47.59 27.47 1591 30.82 226 346 P \%
2484.04 504 -3.6 54 37.84 27.47 1591 30.82 226 346 A \%
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2316.44 53.59 |-20.41 74 40.99 27.83 15.66 | 30.89 | 269 57 P H
2371.18 44.8 -9.2 54 32.28 27.63 15.75 30.86 269 57 A H
* 2452 101.7 - - 89.07 27.6 15.86 | 30.83 | 269 57 P H
* 2452 94.13 - - 815 27.6 15.86 30.83 269 57 A H
802.11n 2487.33 53.78 |-20.22 74 41.22 27.47 1591 | 30.82 | 269 57 P H
HT40 2484.88 45.01 -8.99 54 32.45 27.47 15.91 30.82 269 57 A H
CH 09 2344.44 54.61 -19.39 74 42.08 27.7 15.71 30.88 251 349 P \%
2452MHz 2389.94 44.87 | -9.13 54 32.35 27.6 1577 | 3085 | 251 | 349 | A |V
* 2452 110.62 - - 97.99 27.6 15.86 | 30.83 | 251 | 349 P |V
* 2452 102.58 - - 89.95 27.6 15.86 | 30.83 | 251 | 349 A |V
2483.55 59.98 -14.02 74 47.42 27.47 15.91 30.82 251 349 P \%
2483.55 52.53 -1.47 54 39.97 27.47 15.91 30.82 251 349 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 38.59 |-35.41 74 56.81 31.3 8.56 | 58.08 | 100 0 P | H
7266 44.78 | -29.22 74 55.67 36.2 11.26 | 58.35 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 40.32 | -33.68 74 58.54 31.3 8.56 | 58.08 | 100 0 P | V
2422MHz 7266 43.97 |-30.03 74 54.86 36.2 11.26 | 58.35 | 100 0 P | V
Y
Y
4874 38.74 |-35.26 74 56.89 31.3 8.65 58.1 | 100 0 P | H
7311 4419 | -29.81 74 55.06 36.2 11.27 | 58.34 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 39.01 | -34.99 74 57.16 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 44.98 | -29.02 74 55.85 36.2 11.27 | 58.34 | 100 0 P |V
Y,
Y,
4904 38.77 |-35.23 74 56.82 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 43.24 | -30.76 74 53.99 36.3 11.28 | 58.33 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 40.03 | -33.97 74 58.08 | 31.33 8.74 | 58.12 | 100 0 P | V
2452MHz 7356 43.35 |-30.65 74 54.1 36.3 11.28 | 58.33 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
83.46 25.18 |-14.82 40 42.8 13.72 12 32.54 - - P H
135.3 34.09 -9.41 43.5 47.69 17.43 1.47 325 100 0 P H
290.55 28.74 | -17.26 46 40.01 19.04 2.22 32.53 - - P H
372.8 30.78 |-15.22 46 39.97 20.96 24 32.55 - - P H
595.4 30.85 |-15.15 46 34.89 25.51 3.05 32.6 - - P H
897.8 31.45 |-14.55 46 30.35 29.03 3.73 31.66 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 69.69 33.97 -6.03 40 53.24 12.19 1.1 32.56 100 0 P \%
154.74 28.3 -15.2 43.5 42.26 16.9 1.64 325 - - P Vv
218.46 24.26 -21.74 46 39.64 15.22 1.9 325 - - P \%
423.2 27.71 -18.29 46 35.02 22.7 2.54 32.55 - - P \%
558.3 28.6 -17.4 46 32.01 26.21 2.97 32.59 - - P Vv
827.1 30.82 -15.18 46 30.82 28.47 3.58 32.05 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HNV)
2389.8 58.59 -15.41 74 46.07 27.6 15.77 | 30.85 383 60 P H
2390 45.96 -8.04 54 33.43 27.6 15.78 30.85 383 60 A H
* 2412 110.95 - - 98.39 27.6 15.81 | 30.85 383 60 P H
* 2412 100.48 - - 87.92 27.6 15.81 | 30.85 383 60 A H
802.11ac H
VHT20 H
CHO1 2389.275 64.45 -9.55 74 51.94 27.6 15.77 | 30.86 260 333 P \%
2412MHz 2390 51.89 -2.11 54 39.36 27.6 1578 | 30.85 | 260 | 333 | A | V
* 2412 118.34 - - 105.78 27.6 15.81 | 30.85 260 333 P \%
* 2412 108.65 - - 96.09 27.6 15.81 | 30.85 260 333 A \Y
\%
Vv
2389.1 57.91 -16.09 74 454 27.6 15.77 30.86 378 70 P H
2389.24 43.27 -10.73 54 30.76 27.6 15.77 30.86 378 70 A H
* 2437 108.9 - - 96.3 27.6 15.84 30.84 378 70 P H
* 2437 99.86 - - 87.26 27.6 15.84 30.84 378 70 A H
802.11ac 2483.55 59.31 -14.69 74 46.75 27.47 15.91 30.82 378 70 P H
VHT20 2483.5 43.1 -10.9 54 30.54 27.47 15.91 30.82 378 70 A H
CH 06 2389.8 65.13 -8.87 74 52.61 27.6 15.77 30.85 248 323 P \Y,
2437MHz 2389.8 46.03 -7.97 54 33.51 27.6 15.77 30.85 248 323 A \%
* 2437 119.45 - - 106.85 27.6 15.84 30.84 248 323 P \%
* 2437 110.55 - - 97.95 27.6 15.84 30.84 248 323 A \%
2483.62 71.08 -2.92 74 58.52 27.47 1591 30.82 248 323 P \%
2483.5 50.12 -3.88 54 37.56 27.47 15.91 30.82 248 323 A \%
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* 2462 108.11 - - 95.53 27.53 15.88 | 30.83 | 400 60 P H
* 2462 99.01 - - 86.43 27.53 15.88 30.83 400 60 A H
2483.88 60.99 |-13.01 74 48.43 27.47 15.91 | 30.82 | 400 60 P H
2483.6 44.14 -9.86 54 31.58 27.47 1591 30.82 400 60 A H
802.11ac H
VHT20 H
CH11 * 2462 116.88 - - 104.3 27.53 15.88 30.83 216 338 P \%
2462MHz |« 2462 109.16 - - 96.58 | 27.53 | 15.88 | 30.83 | 216 | 338 | A | V
2484.12 67.74 -6.26 74 55.18 27.47 1591 30.82 216 338 P \%
2483.56 51.74 -2.26 54 39.18 27.47 1591 | 30.82 | 216 | 338 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 53.45 -20.55 74 71.71 31.3 8.5 58.06 100 347 P H
4824 38.59 -15.41 54 56.85 313 8.5 58.06 100 347 A H
802.11ac H
VHT20 H
CHO1 4824 4428 |-29.72 74 62.54 31.3 8.5 58.06 | 100 0 P |V
2412MHz \Vj
\%
\%
4874 53.75 -20.25 74 71.9 313 8.65 58.1 158 47 P H
4874 39.59 -14.41 54 57.74 313 8.65 58.1 158 47 A H
802.11ac 7311 43.64 -30.36 74 5451 36.2 11.27 58.34 100 0 H
VHT20 H
CH 06 4874 58.68 | -15.32 74 76.83 31.3 8.65 58.1 219 | 338 P |V
2437MHz 4874 44.61 | -9.39 54 62.76 31.3 8.65 58.1 | 219 | 338 | A | V
7311 42.92 -31.08 74 53.79 36.2 11.27 58.34 100 0 Vv
\%
4924 43.78 -30.22 74 61.75 31.37 8.8 58.14 100 0 P H
7386 46.11 -27.89 74 56.65 36.5 11.28 | 58.32 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 40.13 -33.87 74 58.1 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 43.67 |-30.33 74 54.21 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
2389.52 53.93 -20.07 74 41.42 27.6 15.77 | 30.86 382 59 P H
2389.94 45.8 -8.2 54 33.28 27.6 15.77 30.85 382 59 A H
* 2422 101.71 - - 89.13 27.6 15.82 | 30.84 382 59 P H
* 2422 93.73 - - 81.15 27.6 15.82 | 30.84 382 59 A H
802.11ac 2495.52 53.03 -20.97 74 40.52 274 15.92 30.81 382 59 P H
VHT40 2483.55 42.74 -11.26 54 30.18 27.47 15.91 30.82 382 59 A H
CHO03 2389.38 61.96 -12.04 74 49.45 27.6 15.77 30.86 226 333 P \%
2422MHz 2389.94 52.63 | -1.37 54 40.11 27.6 1577 | 3085 | 226 | 333 | A | V
* 2422 111.47 - - 98.89 27.6 15.82 30.84 226 333 P \%
* 2422 103.34 - - 90.76 27.6 15.82 | 30.84 226 333 A \%
2483.62 60.8 -13.2 74 48.24 27.47 15.91 | 30.82 226 333 P \%
2483.55 46.5 -7.5 54 33.94 27.47 1591 30.82 226 333 A \%
2387.56 54.93 -19.07 74 42.42 27.6 15.77 30.86 373 66 P H
2389.8 43.82 -10.18 54 31.3 27.6 15.77 | 30.85 373 66 A H
* 2437 100.3 - - 87.7 27.6 15.84 30.84 373 66 P H
* 2437 90.92 - - 78.32 27.6 15.84 30.84 373 66 A H
802.11ac 2484.6 53.62 -20.38 74 41.06 27.47 15.91 30.82 373 66 P H
VHT40 2483.5 44.01 -9.99 54 31.45 27.47 1591 30.82 373 66 A H
CH 06 2389.8 59.08 -14.92 74 46.56 27.6 15.77 30.85 224 327 P Vv
2437MHz 2389.94 49.32 | -4.68 54 36.8 27.6 1577 | 30.85 | 224 | 327 | A |V
* 2437 115.09 - - 102.49 27.6 15.84 30.84 224 327 P \%
* 2437 102.2 - - 89.6 27.6 15.84 30.84 224 327 A \%
2484.39 63.99 -10.01 74 51.43 27.47 1591 30.82 224 327 P \%
2483.55 52.52 -1.48 54 39.96 27.47 1591 30.82 224 327 A \%
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2369.78 53.76 -20.24 74 41.25 27.63 15.74 | 30.86 | 400 | 310 P H
2389.38 42.74 -11.26 54 30.23 27.6 15.77 30.86 400 310 A H
* 2452 99.15 - - 86.52 27.6 15.86 | 30.83 | 400 | 310 P H
* 2452 91.92 - - 79.29 27.6 15.86 30.83 400 310 A H
802.11ac 2483.55 57.83 |-16.17 74 4527 | 2747 | 1591 | 30.82 | 400 | 310 | P | H
VHT40 2483.5 47.63 -6.37 54 35.07 27.47 15.91 30.82 400 310 A H
CH 09 2336.46 53.55 -20.45 74 41.05 27.7 15.69 30.89 223 334 P \%
2452MHz 2389.66 43.09 |-10.91 54 30.58 27.6 1577 | 30.86 | 223 | 334 | A |V
* 2452 108.93 - - 96.3 27.6 15.86 | 30.83 | 223 | 334 P |V
* 2452 100.63 - - 88 27.6 15.86 | 30.83 | 223 | 334 A |V
2485.23 60.68 -13.32 74 48.12 27.47 15.91 30.82 223 334 P \%
2483.55 48.15 -5.85 54 35.59 27.47 15.91 30.82 223 334 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
4844 39.27 -34.73 74 57.49 31.3 8.56 58.08 100 0 P H
7266 44.85 -29.15 74 55.74 36.2 11.26 58.35 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 39.04 -34.96 74 57.26 313 8.56 58.08 100 0 P \%
2422MHz 7266 44.9 -29.1 74 55.79 36.2 11.26 | 58.35 | 100 0 P |V
\%
\%
4874 39.51 -34.49 74 57.66 31.3 8.19 58.1 100 0 P H
7311 43.9 -30.1 74 54.77 36.2 10.78 58.34 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 38.72 -35.28 74 56.87 31.3 8.19 58.1 100 0 P Vv
2437MHz 7311 4401 |-29.99 74 54.88 36.2 10.78 | 58.34 | 100 0 P | V
\
\
4904 39.31 -34.69 74 57.36 31.33 8.28 58.12 100 0 P H
7356 43.2 -30.8 74 53.95 36.3 10.82 58.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 39.48 -34.52 74 57.53 31.33 8.28 58.12 100 0 P \%
2452MHz 7356 43.43 | -30.57 74 54.18 36.3 10.82 | 58.33 | 100 0 P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B45 of B48
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FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
33.24 29.26 |-10.74 40 38.17 23.01 0.7 32.62 - - P | H
140.97 30.43 -13.07 43.5 43.99 17.42 1.52 325 - - P H
254.91 34.25 -11.75 46 45.46 19.24 2.07 32.52 - - P H
399.4 26.59 |-19.41 46 34.86 21.78 25 32.55 - - P | H
716.5 35.31 -10.69 46 374 27.01 3.27 32.37 100 0 P H
950.3 33,55 |-12.45 46 30.13 30.75 3.89 31.22 - - P | H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 32.97 35.99 -4.01 40 44.9 23.01 0.7 32.62 100 0 P \%
LF 69.42 32.08 | -7.92 40 51.36 | 12.19 1.09 | 3256 - - P |V
199.56 28.85 -14.65 43.5 44.48 14.98 1.88 32.49 - - P \%
428.1 2491 -21.09 46 32.16 22.77 2.54 32.56 - - P \%
597.5 28.41 | -17.59 46 32.43 25.53 3.05 32.6 - - P |V
721.4 31.88 -14.12 46 33.77 27.19 3.28 32.36 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B47 of B48
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FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : B48 of B48
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Appendix C. Radiated Spurious Emission Plots

Temperature : 24~26°C

Test Engineer : Watt Tseng, Karl Hou, and BigShow Wang

Relative Humidity : [47~48%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : C1 of C175
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<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

) @Buvim) Date: 20180111 o 0B Date: 20190111
1300 1300
1200 1200 T
1109 o 09
1009 e 1000)
s00 + 90|
809 7 809 PERK 74
700) o 70| 1
1
500 0| f
R e
500 50.0fgn e sttt
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode :10 Mode 10
Setting 1205 Setting 205
A @Bvim) Date: 2019.01-11 el (@Buvim) Date:2018.01.11
1300 1300
1209 1200) :
1109 . 1109
1009 5 1000

[ AVG 54}
s00 ; 500 i
w00 ! I I S L
300 300
209 209
100 100
S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site < 03cHIS 1Y site 03CHIS HY
Condition : AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
{ RBW-1000.000KHz VBW:0010KHZ SWT:Auto REW-1000000KHz VBW:0 010KHz SWT:Auto
Detector :Peak Detector :Peak
Avg . Project :8N0132.01 Project 8no13Z.01
Mode :10 Mode 110
Setting 1205 setting 205

TEL : 886-3-327-3456 Page Number : C2 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 ol H
-
1000 / 1000
o £
/
300 80 T
700 700
500 60 :
UYL S ——
509 [ A TIRPTRS S S
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 110 Mode 10
Setting :205 Setting 205
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 A 1000
900 904
500 a0
700 709
]
609 e A 54
sn) sn.nM,___J =t T
400 400
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 110 Mode 10
Setting :205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2019.01.11

evel (dBuvim) Date: 2019.01.11
1300 1300
1200 1200
1109 ol
1000 1000
90.0) \ 00|
300 . 80 T
700 700
60 Al 600 |
s0g 50.0b et AR | o .
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 1 Mode 1
Setting 1205 Setting 205
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 1000
900 904
w00 m/ 200
700 700
/|
609 e A 54
500 500 — —
T T
400 00
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 11 Mode 1
Setting 1205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.01.11

PEAK_BE 74

- TN TSI,

s bl ot

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Project :BNOBZVOI Left blank

1
Setting 1205

A (@BuVim) Date: 2019.01.11

1300)
1200)

oo
1000}/ \\
s00)

s00)
700
600 AVG_BE_54]

500 B e
400

209

109

T . T e e
rcasency i
site {03CHI5HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project 8013201 Left blank
Mode 11
Setting (205

TEL : 886-3-327-3456 Page Number : C5 of C175
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

1 (¢Buvim) Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 ol
1000 /\ 1000
900 904
300 80 T
700 i 700
w || I
500 !
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 1 Mode 1
Setting 1205 Setting 205
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 r/“\ 1000
900 \

< i A 54
w09 —F s0d — =
400 T B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0132-01 Project +8N0132-01
Mode 11 Mode 1
Setting 1205 Setting 1205

TEL : 886-3-327-3456 Page Number : C6 of C175
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.11
1300)

1200)

109 ——

mnn/f \

900 N

809 PEAK_BE 74
709

i
o
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWI0030000t4z VOWH3000000KHz SWTAuto
Detector : Peak
Peak Poer - enotszon Left blank
Mode 11
>
1009 \
90.0f R
600 \-
o
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e zon Left blank
Mode 11
Seng 1205

TEL : 886-3-327-3456 Page Number : C7 of C175
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FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
1109 e ol
1009 \ 1000|
900 904
209 PEAK BE 74 80 PERKL74
700 o 700
- \\\w bbb I " —
- ———
509 50,0 e e A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 12 Mode 12
Setting :20 Setting 20
1 (@Buvim) Date: 2019.03.01 evel (BuVim) Date: 2019.03.01
1300 1300
1200 1200
00 T o)
1000 1000
900 904
500 a0
700 . 709 |
609 GG 54| e | A 54
sno) T— 504 e ———
= o — =
400 Qe
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 12 Mode 12
Setting :20 Setting :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR8N0132-01C

A (6Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
ool ol
—
1000 ~ 1000
a0 \ s0q)
09 PEAK_BE 74 80 PERKL74
700 700
500 60
- {ITo P—————
500 o.
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 12 Mode 12
Setting :20 Setting 20
1 (@Buvim) Date: 2010.03.01 evel (BuVim) Date: 2019.03.01
1300 1300
1200 1200
1109 o)
A
1000 1000
900 904
500 a0
700 700
609 GG 54| e A 54
500 . 504 -
400 P e e -
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 12 Mode 12
Setting :20 Setting :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 2010.02.26 el By Date: 2019.0226
1300 1300
1200 1200 1
110 /WW o
1000 1000
900 90
) \
0.0 00| 1
¢ L}
s Ty et
L USRS v
500 P SO PR S—
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Frequency (WHz)
site +03CHI5HY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode 13 Mode 13
Setting 175 Setting 175
A (6Buvim) Date: 2018.02.26 el (@Buvim) Date: 2019.0226
1300 1300
1200 1200
10 | o) :
1000 1000
900 90
500 S0
700 700
600 - 609 L G 54
500 50 N
1 T T T
400 400
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHIBHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project $8N0132.01 Project 8n013Z.01
Mode Mode 113
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 (¢Buvim) Date: 20190226 evel (Buvim) Date: 2019.0226
1300 1300
1200 1200
1109 ol
1000 ~ 1009
900 904
300 80 T
700 700
500 60 4
—— S —r|
500 5000l b A A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 165
A (@Buvim) Date: 2019.02.26 evel (BuVim) Date: 2019.0226
1300 1300
1200 1200
1109 o)
1000 — 1000
900 904
500 a0
700 700
00 o [ A 54
500 1 504 Fit T
N
400 B s e o R
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0132-01 Project +8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 1165

TEL : 886-3-327-3456 Page Number : C11 of C175
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FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 oy ol
1000 / \ 1000
= \
800 ‘// 800 AT
700 o 700
- il
.
b st e e e A [p—
500 500 st
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 114 Mode 14
Setting 1185 Setting 185
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 \ 1000
900 904
500 a0
700 709
509 1 509 / ——]
P e o NN B RN B =SS S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 114 Mode 14
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2019.01.11

1300)
1200)

Mo —

1000)

s00)
709

500
400)

209
109

WM%\M‘W

PEAK_BE 74

430

Site
Condition

Detector

Setting

2440, 250,

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
+8N0132-01

‘14
1185

2460, 0.
Frequency (Hz)

2480, 2490, 250

Left blank

Avg.

A (@BuVim)

Date: 2019.01.11

1300)
1200)
10

1000)
900

s00)
700 \
S
600 T AVG_BE_54]
500 T
—~ ]

400)
300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500

Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project +8N0132-01
Mode. 14
Setting :185

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

1 (¢Buvim) Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 ol
1000 [’” "j 1000
90,0 \ 90.0)
Y
300 80 T
700 o 700
o
600 ey s0d I
BUMSIY i [ IyPa———
s0g 50,0t AN A A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 114 Mode 14
Setting 1185 Setting 185
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 -+ 700
L s0q | )
500 504
S S O S
400 B IR S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 114 Mode 14
Setting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.01.11

1300)
1200)
1109

s00)

709

500
400)

209
109

—
100 A‘“\

\,

\w\w PEAK BE 7
7
U

Site
Condition

Detector

Setting

430 2440, 250, 2460,

3 0. 2480,
Frequency (Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+8N0132-01

‘14
1185

2490,

Left blank

Avg.

A (@BuVim)

Date: 2019.01.11

1300
1200
1109
1000

R AVG_BE 54|
500 T 1
400)
300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500

Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project +8N0132-01
Mode. 14
Setting :185

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 20190226 evel (Buvim) Date: 2019.0226
1300 1300
1200 1200
g™ ol
1000 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 M 70
509 "W, 60 »Jﬂ
reminoymct=pos o gt | hrsoersooiria-s)
500 e 0.0kttt
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 165
1 (@Buvim) Date: 2010.02.26 evel (BuVim) Date: 2019.0226
1300 1300
1200 1200
oo | o)
1000 \j 1000
900 904
500 N a0
700 700
609 GG 54| e i A 54
500 — 504
~ D — |
400 B R e s
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 20190226 evel (Buvim) Date: 2019.0226
1300 1300
1200 1200
1109 ol
bt |
1000 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 700
1
500 " 60 J
A IO IPYE. | | v
500 oo 50.0] st At s A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 165
1 (@Buvim) Date: 2019.02.26 evel (BuVim) Date: 2019.0226
1300 1300
1200 1200
1109 o)
10000k 1000
900 904
500 a0
700 700
609 GG 54| e A 54
50 s0q] i
S W A R B — e ———
400 B e s e o
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 115 Mode 15
Setting 1165 Setting 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

) @Buvim) Date: 20190227 o 0B Date: 20190227
1300 1300
1200 1200)
1109 e 09
100 y 1000)
s00 90|
809 809 PERK 74
700) 70|
:
500 0|
A sl | Mo
500 0.0 ot bbb
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode 116 Mode. 16
Setting 217 Setting 17
A @Bvim) Date: 2019.02.27 el (@Buvim) Date: 20190227
1300 1300
1209 1200)
1109 o 1
1000) r . 1000
500 00|
500 80|
700) 700
500 60| |
G54
50 s0q) N —=
400 e T e e
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project $8N0132.01 Project 8n013Z.01
Mode 116 Mode. 116
Setting 17 Seting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C18 of C175



samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.02.27
1300 1300
1200 1200
1109 ol
——
1000 1000
900 904
300 80 T
700 700
500 60 = mrn
" b | s bt
500 500 oA i A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 116 Mode 16
Setting 17 Setting 17
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.02.27
1300 1300
1200 1200
1109 o)
1000 — 1000
900 904
500 a0
700 y 709
609 e A 54
500 504 —
400 B R e i
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 116 Mode 16
Setting 17 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C19 of C175



samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.0227
1300 1300
1200 - 1200
100 T 100
1000 1000
900 904
700 700] /
500 ; 60
e fpesedencd g
500 0.0 ANt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 17 Mode 17
Setting 221 Setting 21
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.0227
1300 1300
1200 1200

80.0) < 80.0|

500 S

\
// L AV 54
50 s0q] s
L e R e e B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0132-01 Project +8N0132-01
Mode 17 Mode 17
Setting s21 Setting s21

TEL : 886-3-327-3456 Page Number : C20 of C175
FAX : 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

g
g
R —
110.0f —
o
700 MW
500 e sl
Mo
g
ey
sie o3I Hy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBW000.000K} 2 VBWE3000.000KHz SWTAuto
Detector +Peak
Peak et N0132.01 Left blank
Mode 7
Setting 21
oo
no \
20| \
70.0] e
—
609 T — ] AVG_BE 54|
B
N
o
ey i
sie oacrHs Hy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Project £ 8NOI32.01 Left blank
Mode 217
Seftting 221

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.02.27
1300 1300
1200 1200
1100 b 00
5
1000 1000
a0 s0d \
209 800 PERKL74
700 700] / \»
500 P 60
B
500 EY E——————e S
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 17 Mode 17
Setting 221 Setting 21
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.02.27
1300 1300
1200 1200
1109 o)
1000 e 1000
900 904
500 a0
700 709
500 o 504 / -
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +8N0132-01 Project +8N0132-01
Mode 17 Mode 17
Setting s21 Setting s21

TEL : 886-3-327-3456 Page Number 1 C22 of C175
FAX : 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

s0q
by I
o ul
s

60.0| 1
00| Ny s S
s
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL

RO T00D 000Kz VOWES0D0 000K SWT AT
Detector : Peak

Peak pojeet 013201 Left blank
Mode 217
Setting 121
1000 Ty
\
80.0| \
700 \
wd
—— e
— =
——

s
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Project £ 8NOI32.01 Left blank

Mode 217
Setting 121

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

A (6Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.0227
1300 1300
1200 1200
MO i ol
1000 \ 1000
900 e 904
209 i, PEAK BE 74 80 PERKL74
700 700
T J
600 "W‘MWWM 600 5 e
e e
500 Mtocdb ety 50.0] bbbt AR
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 118 Mode 18
Setting :16 Setting 16
1 (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.0227
1300 1300
1200 1200
1109 o)
ro00 T Y 1000
900 904
500 a0
700 700
609 GG 54| e 3
500 504
T S — =
400 J R
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 118 Mode 18
Setting :16 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.0227
1300 1300
1200 1200
1109 ol
e
1000 1000
09 g PEAK BE 74 w00 PEAK 74
iy M’"‘“MM by
500 60
oo e | W v
500 R e Y I S T —————— e e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 1500 1700, 2100 2300 2500 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 118 Mode 18
Setting :16 Setting 16
1 (@Buvim) Date: 2010.02.27 evel (BuVim) Date: 2019.0227
1300 1300
1200 1200
1109 o)
10000t L 1000
900 904
500 a0
700 700
L \\ VG BE 54| 609 A 54
509 S s0q) - —C el
400 B e e e
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 118 Mode 18
Setting :16 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 20190227

el (a8

Date: 20190227

1300 1300
1200 1200)
1
1109 v 09
1000 i 1000
900) \\ %00
800 \ 509 H PeAK 74
700 \ 704 J
500 F 0| |
o gied T——r—
B i i i 500t sotaton sk L
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode 119 Mode. 19
Setting 13 Setting 3
A @Bvim) Date: 2019.02.27 el (@Buvim) Date: 20190227
1300 1300
1209 1200)
1109 1109 .
1009 e — 1000)
%09 — 1 %09
500 \ 80|
700) \ 700
500 1 = = 60| L 1 o
500 500 S
O S O— S W———
400) 80 e
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (MHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project $8N0132.01 Project 8n013Z.01
Mode 119 Mode. 119
Setting 13 Seting 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

v oo 0190227
w09
1209
na
1000
%09
209 PEAK_BE 74
00
0.0) Nt soqanet 1
B L T
50.0 e
e
%09
20
109
T T 4
ooy iy
site {03CHI5HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
| RBWH000.000KHz VBW-3000.000KHz SWT:Auto
Detector +Peak
Peak et N0132.01 Left blank
Mode. 119
Setting 13
v oo 0100227
w09
1209
na
o
%09
509
109 (
o A ————
500 s
o
%09
20
100
. T e
ooy iy
site {03CHI5HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Deector
Avg . Project 8013201 Left blank
Mode 119
Seftting 113

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.0227
1300 1300
1200 1200
1109 ol ;
1000 e 1000
o0 [ w ‘
09 809 1 PEAK 74
700 700] I L
500 ; 60
' - st sttt )| st
500 00}ty
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 119 Mode 19
Setting 13 Setting 13
A (@Buvim) Date: 2010.02.27 evel (BuVim) Date: 2019.0227
1300 1300
1200 1200
1109 o)
1000 1000 .
00 L A 90|
500 a0 i
700 700 i
w \ |
500 A 504 =
- =
400 B s S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 119 Mode 19
Setting 13 Setting 113

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO3 2422MHz - R
1 Vertical Fundamental
-
o —
)
00 PEAK_BE 74
w BN F—
s
T
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
R 00E000KH, VENES000000K0s SWT A
Detector +Peak
Peak ot sonorszon Left blank
Setting 113
g
90.0[
600 AVG_BE 54
500 I I S |
o
T .
sy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. ot onosz.01 Left blank
Setting 113

TEL : 886-3-327-3456 Page Number : C29 of C175
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Horizontal Fundamental

) apavim) Date 20190227 vl (@muvim) Date: 2019.0227
1509 1300
1200 1200
10 o 10g
1009 /" e 1009
a0 s0q)

700 e 700 ‘
60.0| 4 60.0| f
S—

50,0 sttt sn.nwwwwwww

400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 120 Mode 20
Setting 13 Setting 13
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.02.27
1300 1300
1200 1200
1109 o)

USRS SSUS— S — ]
S —
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector eal
AV g . Project +8N0132-01 Project +8N0132-01
Mode 120 Mode 20
Setting 13 Setting 113

TEL : 886-3-327-3456 Page Number : C30 of C175
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190227

1300)
1200)
10

1009) N e
900
809 PEAK_BE 74
709
S R——

o L

s
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
oW T00G000R 1 VoW SGB000s At
Detector +Peak
Peak ProjectENO132.01 Left blank
Mode 20
Setting 113
o —
70.0( \\
“y AT AVG_BE_54|
50.0f [
SS—
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e zon Left blank
Mode 120
Setting 113

TEL : 886-3-327-3456 Page Number : C31 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.02.27
1300 1300
1200 1200
1109 ol
1000 — 1000
900 904
09 sl | PERKL74
700 700] ’J l
500 . 60
R Op——
: p—
S0.0f e s 0.0
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 120 Mode 20
Setting 13 Setting 13
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.02.27
1300 1300
1200 1200
1109 o)
1000 1000
900 T 904
500 a0
700 709
609 e A 54
500) T 500 —FF —
B T
400 B N e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 120 Mode 20
Setting 13 Setting 113

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO6 2437MHz - R
1 Vertical Fundamental
-
'::»w\ P ,,\
600) W”""“--«me 4
50.0 o)
s
T
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RO 100000081 VEWE3060000kH SWTiAta
+Peak
Peak pojecrao132.01 Left blank
Mode 120
Setting 113
g
900
600 — AVG_BE 54
50.0 R —
40.0| e
o
T
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak
Avg. paer onoms201 Left blank
Mode 120
Setting 113

TEL : 886-3-327-3456 Page Number : C33 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.0227
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700] / L
500 a0 60
] s N e ) | T
500 5000ttt A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 221 Mode 21
Setting 110 Setting 10
A (@Buvim) Date: 2010.02.27 evel (BuVim) Date: 2019.0227
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
609 e A 54
500 B 504
R p——
400 B I e e
309 304
200 200
109 100
02320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode :21 Mode 21
Setting 110 Setting 110

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190227

1300)
1200)
109

1000 /‘MMW~%\

500 \y
s0aly PEAK_BE 74

500
400)

209
109

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak ::T:ct'w ;E?oklazrol Left blank

Setting 110

A (@BuVim) Date: 20190227

a0 v

w0g) )

700

600 AVG_BE_54]

509 I, —

T . T w7 e
rcasency i
site {03CHI5HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg_ Project 8013201 Left blank
Mode :21
Setting 10

TEL : 886-3-327-3456 Page Number : C350of C175
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

1 (¢Buvim) Date: 2019.02.27 evel (Buvim) Date: 2019.02.27
1300 1300
1200 1200
1109 ol
1000 1000
900 . 904
300 80 T
700 700
500 : 60
- comt s
500 5000 gt sl ot A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 23 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :8N0132-01 Project 8N0132-01
Mode 221 Mode 21
Setting 110 Setting 10
A (@Buvim) Date: 2019.02.27 evel (BuVim) Date: 2019.02.27
1300 1300
1200 1200
1109 o)
1000 1000
509 904 |
w00 J'VJ w00
700 709
o I
500 504
R e e
400 B e e o
309 304
200 200
109 100
07320, a0, z 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector eak
AV g . Project +8N0132-01 Project +8N0132-01
Mode :21 Mode 21
Setting 110 Setting 110

TEL : 886-3-327-3456 Page Number : C36 of C175
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO9 2452MHz - R
1 Vertical Fundamental
-
—
Py —
n/ \ .
m \
s
T
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RO 100000081 VEWE3060000kH SWTiAta
: Peak
Peak pojecrao132.01 Left blank
Mode 21
Setting 110
g
M
|
600 AVG_BE 54
o
T e
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak
Avg. paeer onoms201 Left blank
Mode 221
Setting 110
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019-01-19

PERK 74

AVG 54

000 4000. 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501
Frequency (MH2)

Site $03CHI5-HY.
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector +Peak

Project +8N0132-01

Mode. 110

Date: 20190119

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL

8N0132-01
10

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. :

FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190228

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Setting

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
+8N0132-01
11

1195

evel @Buvim)

Date: 2019.0228

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode.
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

8N0132-01

1

195

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20190228

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Setting

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

+8N0132-01

12

120

evel @Buvim)

Date: 2019.0228

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

B 2

|

000

Site
Condition
Detector
Project
Mode.
Setting

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
8N0132-01
2

20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Peak

Avg.

Date: 2019-01-19

PERK 74

AVG 54

4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501

Frequency (MH2)

$03CHI5-HY.
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

+8N0132-01

13

el Date: 2019.01.19
1300
1200
o
1000
90
s PERR 74
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o0l AV 54
504
40
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200
100
000 4000, G000, 8000 10000, 12000 14000, 16000, 18000 70000, 22000, 25000
Frequency (MH1)
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Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector
Project
Mode

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT

Report No. :

FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2019.01-19

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
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00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
+8N0132-01
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evel @Buvim)
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1200
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1000
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700]
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400
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100
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Detector
Project
Mode
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03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

8N0132-01

14

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.19

PERK 74

VG 54

000
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Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

+8N0132-01
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evel @Buvim)

Date: 20190119
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PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
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samonas. FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-01-19

PERK 74

AVG 54

000

site
Condition
Detector
Project
Mode

2000 6000 5000, 10000, 17000 14000, 16000, 18000, 70000, 22000.
Freauency (MHz)
+03CHI5HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak
+8N0132-01
i16

250

Date: 20190119

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL

e
8N0132-01
16

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. :

FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2019.01-19

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

40006000,

3000, 10000, 12

000, 14000. 16000, 13000, 20000, 22000,
Froquency (MHz)

Hz)

+03CHIS-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak

+8N0132-01

17

25000

evel @Buvim)

Date: 20190119

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

8N0132-01

17

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak
Avg.

Date: 20190119

PEAK 74|

VG 54

A (6Buvim) Date: 2010.01.19 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 3 509 - 7
409 400)
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition
Detector +Peak Detector Peak
Project +8N0132-01 Project 8N0132-01
Mode 118 Mode. 18

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

(o8 Date: 20190119 el (080 Date: 20190119

1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK 74 809 PEAK 74
709 700
609 AVG 54 600 AV 54]
500 2 500 s 5
409 400)
300 300 1
200 200
109 109

000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000

Frequency (MHz) Freauency (WD)

site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector
Project +8N0132-01 Project 8N0132-01
Mode 119 Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 2019.01.19 evel (Buvim) Date: 2019.01.19

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 = 509 ; 7
400 40,0 i
309 309 i
200 200 i
109 100 I

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000

Freaquency (MHz) "

site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project +8N0132-01 Project 8N0132-01
Mode :20 Mode. 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C48 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

Date: 20190119

PEAK 74|

VG 54

A (6Buvim) Date: 2010.01.19 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60

T
509 2 509 ; B
409 400)
309 309
200 200
109 100
000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition
Detector +Peak Detector Peak
Project +8N0132-01 Project 8N0132-01
Mode i21 Mode. 21

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FR8N0132-01C

SPORTON LAB.

Emission below 1GHz

2.4GHz WIFI 802.11n (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11n LF

1 Horizontal Vertical

Date: 20190201

b
soof—]] soof—
343 2 £} 5 )5 34,3‘ ry &
O il 2 5 e el
I NI APl 1AV i FFIT [ram e e
29 224 WWWW
el .
D T R

200,

700, 800 %00 1ol 7

0 0. 200 300 400 00600,
Frequency (MHz) Freauency (MHD)
site +03CHI5-HY Site 03CHI5-HY
Condition QP 3m BILOG_16_47020 HORTZONTAL Condition QP 3m BILOG_16_47020 VERTICAL
Q P / Detector +Peak Detector peak
Project +8N0132-01 Project 8N0132-01
Mode 155 Mode 55

Peak

TEL : 886-3-327-3456 Page Number : C50 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR8N0132-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

A @Buvim) Date: 2019.03.01 el By Date: 2019.03.01
1300 1300
1200 1200
110 o 5
1000 /" - 1000
900 7 90
209 f s PERK 74
700 A 704
09 i 9 TURER P!
S — —
500 50.0fs s fomssrioiss bbbt
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Frequency (WHz)
site +03CHI5HY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode i22 Mode 22
Setting s21 Setting 21
A (6Buvim) Date: 2018.03.01 el (@Buvim) Date: 2013.03.01
1300 1300
1200 1200
10 o) :
1000 1000
900 90
500 S0
700 700
500 60 1 o
500 < 50 ——
400 A s e
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHIBHY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project $8N0132.01 Project 8no13Z.01
Mode i22 Mode 122
Sefting :21 Setting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
1109 ol
1000 1000
900 904
700 ; 700 i
1
500 60 «}W
" SOV | I Ao ——
500 500 aghrap oot M
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 122 Mode 22
Setting s21 Setting 21
A (@Buvim) Date: 2019.03.01 evel (BuVim) Date: 2019.03.01
1300 1300
1200 1200 .
1109 A o)
s Vs
500 a0
700 700
609 e i A 54
500 504
. I — N — =
400 B R e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode ) Mode 22
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 ol
1000 / N 1000|
900 904
300 80 T
700 700
500 60
i ¥ ERS——
. sttt | ipsasiares
500 o R
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode :23 Mode 23
Setting 221 Setting 21
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 1000
900 m\\ 904
800 / 80.0)
700 Al Y 709
609 A e A 54
50 . — s0q] — =
400 B s
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode :23 Mode 23
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.11
1300)
1200)
109
L i,
0.0/ AN

809 PEAK_BE 74
709
600 e~ . 1

500 L
400)
300
209
109
430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

o o
Detector :Peak
Peak Left blank

Setting 221

A (@BuVim) Date: 2019.01.11

1300)
1200)
10

1000) N

90.0) A

s00)

700

600 AVG_BE_54]
500 e

400)

209

109

T . T e e
rcasency i
site {03CHI5HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project 8013201 Left blank
Mode 123
Setting 21

TEL : 886-3-327-3456 Page Number : C54 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20190111 evel (Buvim) Date: 2019.01.11
1300 1300
1200 1200
1109 7N ol
1000 X 1000
a0 \\ s0q)
300 Al 80 T
700 700] {/‘
00 E——| o | -
IR B W w— =
509 P PP P SN
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 1500 1700, 2100 200 2600 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode :23 Mode 23
Setting 221 Setting 21
A (@Buvim) Date: 2010.01.11 evel (BuVim) Date: 2019.01.11
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
A
700 f 0.0/
500 M//J 60 | W
50 — s0q] N —
400 e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode :23 Mode 23
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

s0q
110.0f S
o
o rﬂ\f\\‘du
wd | ,
o WUMLJ,\U "
s
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RO T00D 000Kz VOWES0D0 000K SWT AT
Detector : Peak
Peak Poper - enotszon Left blank
Mode 123
Setting 121
ol
1000) \\
90.0) S

N
709 \r
600 AVG_BE 54|

500 N

N~
400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e zon Left blank
Mode 123
Setting s21

TEL : 886-3-327-3456 Page Number : C56 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

A (6Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
1109 ol
1000 T 1000
900 ™~ 904
09 PEAK_BE 74 80 PERKL74
700 700
|
500 ; 60
s09) I ST AN U B S PO SO0ttt ot A N | st
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 1500 1700, 2100 2300 2500 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 124 Mode 24
Setting 1195 Setting 195
1 (@Buvim) Date: 2019.03.01 evel (BuVim) Date: 2019.03.01
1300 1300
1200 1200
1109 o)
10007 Tl 1000
909 \,\ 904
809 ~ a0
700 700
500 60 :
GG 54| A 54
50 e s0q]
400 e e e e s B i s s e et
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 124 Mode 24
Setting 1195 Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8N0132-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
1109 ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
a0 s = . —
e
500 R i i 500t AT
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
Peak Project :8N0132-01 Project 8N0132-01
Mode 124 Mode 24
Setting 1195 Setting 195
1 (@Buvim) Date: 2019.03.01 evel (BuVim) Date: 2019.03.01
1300 1300
1200 1200
00— 00
1000 1000
900 904
500 a0
700 709
%
609 . GG 54| e | A 54
50 Se—— s0q] —FE 5|
400 B e e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector
AV g . Project +8N0132-01 Project +8N0132-01
Mode 124 Mode 24
Setting 1195 Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FR8N0132-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

A @Buvim) Date: 2010.02.27 el By Date: 2019.02.27
1300 1300
1200 1200
110 o
-
1000 1000
900 90
700 g 704
600 60 |
. U0 PV 0| L PP Symme TR
500 ot Y T
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Frequency (WHz)
site +03CHI5HY site 03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +8N0132-01 Project 8N0132-01
Mode :25 Mode 25
Setting 175 Setting 175
A (6Buvim) Date: 2018.02.27 el (@Buvim) Date: 2019.0227
1300 1300
1200 1200
10 o)
1000 ] 1000 i
900 90
500 S0
700 700
500 60 i o
500 3 50 —
400 A
300 s00f
209 200
109 100
510 2520 7540 73560, 23580, 2200, 215 000 00 500 700 1900 2100 2300 200, 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHIBHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector +Peak Detector +Peak
Avg . Project :8N0132.01 Project 8no13Z.01
Mode :25 Mode :25
Sefting 175 Setting 175

TEL : 886-3-327-3456 Page Number : C59 of C175
FAX : 886-3-328-4978



